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1. General Information

1.1. EUT Description

Product Name

2x2 11ax WIFI AP

Trade Name

Amigo Technology

Model No.

APL52X, APL54X

Frequency Range/
Channel Number

IEEE 802.11b/g

IEEE 802.11n/ax (20MHz)

2412~2462MHz / 11 Channels

IEEE 802.11n/ax (40MHz)

2422~2452MHz / 7 Channels

Type of Modulation IEEE 802.11b Direct Sequence Spread Spectrum

IEEE 802.11g/n/ax Orthogonal Frequency Division Multiplexing
Data Speed I[EEE 802.11b 1, 2, 5.5, 11Mbps

IEEE 802.11g 6, 12, 18, 24, 36, 48, 54Mbps

IEEE 802.11n Support a subset of the combination of GI, MCS

0~MCS 15 and bandwidth defined in 802.11n

IEEE 802.11ax

Support a subset of the combination of GI, MCS
0~MCS 11 and bandwidth defined in 802.11ax

Accessories Information

Power Adapter Channel Well Technology; 2AAJ024F
I/P: 100~240V, 50/60Hz, 0.8A max.
O/P: 12.0V==2A
Cable Out: Non-Shielded, 1.2m
Ant. No. Brand Model No. Antenna Type Ant. Gain
0 LYNwave ALA150-052025-06 Internal PIFA 2.4GHz: 3.1dBi
LYNwave ALA150-052025-07 Internal PIFA 2.4GHz: 3.3dBi
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ANT-TX/ RX & Bandwidth

ANT-TX/RX X RX
Mode / Channel Bandwidth 20MHz | 40MHz | 80MHz | 20MHz | 40MHz | 80MHz
IEEE802.11b 4 v
IEEE802.11g v v
IEEE802.11n/ax v v v v

Page: 7 of 212




Report No : 2120060R-E3032110113

IEEE 802.11b/g & IEEE 802.11n/ax (20MHz)

Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
001 2412 MHz 002 2417 MHz 003 2422 MHz 004 2427 MHz
005 2432 MHz 006 2437 MHz 007 2442 MHz 008 2447 MHz
009 2452 MHz 010 2457 MHz 011 2462 MHz

IEEE 802.11n/ax (40MHz)
Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
003 2422 MHz 004 2427 MHz 005 2432 MHz 006 2437 MHz
007 2442 MHz 008 2447 MHz 009 2452 MHz

Note:

1. This device including 2.4GHz b/g/n/ax and 5GHz a/n/ac/ax transmitting and receiving functions.

2. The different of each model is shown as below:

Model Number LTE Module
APL52X Without
APL54X With

3. Regards to the frequency band operation; the lowest - middle and highest frequency of channel

were selected to perform the test, and then shown on this report.

4. The EUT description is from the customer declaration.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests
were performed in different data rate, and to find the worst condition, which was shown in
this test report. The following table is the final test mode.

Test Mode Mode 1: Transmit CDD_Adapter Mode
Mode 2: Transmit CDD_PoE Mode
Mode 3: Transmit RU Full_PoE Mode
Mode 4: Transmit RU M UNMOD_PoE Mode
Mode 5: Transmit RU BE UNMOD_PoE Mode
Mode 6: Transmit BF_PoE Mode
Test Items Modulation Channel Antenna Result
Conducted Emission 11b 1 0+1 Complies
Maximum peak conducted 11b 1/6/11 0+1 Complies
output power 11g 1/6/11 0+1 Complies
11n/ax(20MHz) 1/6/11 0+1 Complies
11n/ax(40MHz) 3/6/9 0+1 Complies
Radiated Emission 11b 1/6/11 0+1 Complies
11g 1/6/11 0+1 Complies
11ax(20MHz) 1/6/11 0+1 Complies
11ax(40MHz) 3/6/9 0+1 Complies
Radiated Emission Band 11b 1/6/11 0+1 Complies
Edge 11g 1/6/11 0+1 Complies
11ax(20MHz) 1/6/11 0+1 Complies
11ax(40MHz) 3/6/9 0+1 Complies
DTS Bandwidth 11b 1/6/11 0/1 Complies
119 1/6/11 0N Complies
11ax(20MHz) 1/6/11 0/1 Complies
11ax(40MHz) 3/6/9 0/1 Complies
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Test Items Modulation Channel Antenna Result
Power Density 11b 1/6/11 0+1 Complies
119 1/6/11 0+1 Complies
11ax(20MHz) 1/6/11 0+1 Complies
11ax(40MHz) 3/6/9 0+1 Complies

Note 1: Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Note 2: Determining compliance shall be based on the results of the compliance

measurement, not taking into account measurement instrumentation uncertainty.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Test Mode Mode 1: Transmit CDD_Adapter Mode
Product Manufacturer|Model No. Serial No. FCC ID |Power Cord

1 |Nookbook PC |Lenove TP00067C PF-OEWO0C3 DoC Non-Shielded, 1.8m
Test Mode Mode 2: Transmit CDD_PoE Mode

Mode 3: Transmit RU Full_PoE Mode
Mode 4: Transmit RU M UNMOD_PoE Mode
Mode 5: Transmit RU BE UNMOD_PoE Mode

Product Manufacturer|Model No. Serial No. FCC ID |Power Cord
1 [Nookbook PC |Lenove TPO0067C PF-OEWO0C3 DoC Non-Shielded, 1.8m
2 |PoE CERIO POE-G30I A1CRLI01945 DoC Non-Shielded, 1.8m
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1.4.

Configuration of tested System

Test Mode

Mode 1: Transmit CDD_Adapter Mode

Connection Diagram

Signal Cable Type

Signal cable Description

Ethernet Cable

Non-Shielded, 10m
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Test Mode

Mode 2: Transmit CDD_PoE Mode

Mode 3: Transmit RU Full_PoE Mode

Mode 4: Transmit RU M UNMOD_PoE Mode
Mode 5: Transmit RU BE UNMOD_PoE Mode

Connection Diagram

Signal Cable Type Signal cable Description

A Ethernet Cable Non-Shielded, 10m

B Ethernet Cable Non-Shielded, 4m
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1.5. EUT Exercise Software

Set the EUT as shown in Section 1.4.

Execute the control software QSPR 5.0-00186.

Configure test mode, test channel and data rate.

Let the EUT start transmitting signal continuously.

| W[IN|=-

Verify that device is working properly

1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.
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1.7. Test Facility

Ambient conditions in the laboratory:

Items Test Item Required |Test Site
Temperature (°C) FCC PART 15 C 15.207 15-35 9
Humidity (%RH) Conducted Emission 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) Maximum peak conducted output power |25 -75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) Radiated Emission 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) Radiated Emission Band Edge 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) DTS Bandwidth 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) Power Density 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA

Canada

FCC Registration Number: TW3024
IC Registration Number: 22397-1 / 22397-2 / 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be

founded in our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1. No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

2. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

Phone number

+886-3-582-8001
+886-3-582-8001

Fax number

=N -

+886-3-582-8958
2. +886-3-582-8958

Email address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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1.8.

List of Test Equipment

Conducted Emission / SR2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Artificial Mains Network  |R&S ENV4200 848411/010  |2020/12/24 |2021/12/23
Test Receiver R&S ESCS 30 836858/022 |2021/02/22 |2022/02/21
LISN R&S ENV216 100092 2020/06/22 {2021/06/21
Maximum peak conducted output power / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
High Spead Peak Power Anritsu ML2496A 1602004 2020/11/30 [2021/11/29
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 2020/11/30 |2021/11/29
Pulse Power Sensor Anritsu MA2411B 1531044 2020/11/30 |2021/11/29
Power Meter Keysight 8990B MY51000248 (2020/05/20 (2021/05/19
Power Sensor Keysight N1923A MY57240005 (2020/05/20 (2021/05/19
Radiated Emission / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30 {2021/03/29
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26 |2022/02/25
Horn Antenna Schwarzbeck |[BBHA 9120D 639 2020/06/04 |2021/06/03
Horn Antenna Schwarzbeck |[BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier EMCI EMC01820I 980365 2020/06/19 |2021/06/18
Pre-Amplifier EMEC EM01G18GA 060741 2020/07/24 |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16 |2021/11/15
Band Reject Filter Micro-Tronics |BRM50702 G258 2020/12/16 |2021/12/15
Wideband Radio

Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System DEKRA Version 1.2 CB2-H NA NA

Page: 16 of 212




Report No : 2120060R-E3032110113

Radiated Emission Band Edge / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30 |2021/03/29
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26 |2022/02/25
Horn Antenna Schwarzbeck |BBHA 9120D 639 2020/06/04 |2021/06/03
Horn Antenna Schwarzbeck |BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier EMCI EMCO01820I 980365 2020/06/19 |2021/06/18
Pre-Amplifier EMEC EM01G18GA 060741 2020/07/24 |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16 |2021/11/15
Band Reject Filter Micro-Tronics |BRM50702 G258 2020/12/16 (2021/12/15
Wideband Radio

Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System DEKRA Version 1.2 CB2-H NA NA

DTS Bandwidth / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 (2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 (2021/06/17
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30 |2021/03/29
Power Density / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 (2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 (2021/06/17
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29

Analyzer

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.9. Duty Cycle

Mode Time On Time On + Time Off Duty Cycle Duty Factor
(ms) (ms ) (%) (dB)
802.11b (CDD) 1.3330 2.0960 63.60 1.97
802.11g (CDD) 1.4530 1.5260 95.22 0.21
802.11ax 20 (Full RU) 5.5830 5.7110 97.76 0.10
802.11ax 40 (Full RU) 5.5230 5.7710 95.70 0.19
Duty Cycle T 1T VBW
Mode
(%) (ms) (Hz) (Hz)
802.11b (CDD) 63.60 1.3330 750 1000
802.11g (CDD) 95.22 1.4530 688 1000
802.11ax 20 (Full RU) 97.76 5.5830 179 200
802.11ax 40 (Full RU) 95.70 5.5230 181 200

Page: 18 of 212




Report No : 2120060R-E3032110113
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1.10. Uncertainty
Test item Uncertainty
Conducted Emission +2.26 dB
Maximum peak conducted output power +1.27 dB

Radiated Emission

30MHz~1GHz as +3.43 dB
1GHz~26.5GHz as +3.65 dB

Radiated Emission Band Edge +3.9dB
DTS Bandwidth + 50 Hz
Power Density +1.27 dB
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2.2.

Conducted Emission

Test Setup

Limits

FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)

Frel\(jlllj_'ezncy ap AV

0.15-0.50 66 - 56 56 - 46
0.50- 5.0 56 46
5.0 - 30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
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2.3.

2.4.

Test Procedure

The EUT was setup according to ANSI C63.4: 2013 and tested according to DTS test
procedure of KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN. (Please refer to the block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety)
conductor, was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.207: 2019
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2.5. Test Result
Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 1: Transmit CDD Adapter Mode Engineer Max Chang
Phase L Temperature (°C) |22
Test Condition 802.11b,Ant0+1,Ch 1,2.412G Humidity (%RH) |59
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.173 35.10 64.83 -29.73 25.45 9.65 QP
2 0.173 22.69 54.83 -32.14 13.04 9.65 AV
3 0.206 30.84 63.35 -32.51 21.19 9.65 QP
4 0.206 17.43 53.35 -35.92 7.78 9.65 AV
5 0.285 24.87 60.68 -35.81 15.21 9.66 QP
6 0.285 10.91 50.68 -39.77 1.25 9.66 AV
*7 0.330 34.46 59.44 -24.98 24.79 9.67 QP
8 0.330 23.87 49.44 -25.58 14.20 9.67 AV
9 0.439 24.98 57.08 -32.10 15.30 9.68 QP
10 0.439 14.71 47.08 -32.37 5.02 9.68 AV
11 0.473 22.21 56.45 -34.25 12.52 9.69 QP
12 0.473 11.80 46.45 -34.65 2.11 9.69 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 1: Transmit CDD Adapter Mode Engineer Max Chang
Phase Temperature (°C) |22

Test Condition 802.11b,Ant0+1,Ch 1,2.412G Humidity (%RH) |59

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.165 37.70 65.19 -27.50 28.06 9.64 QP
2 0.165 22.36 55.19 -32.83 12.72 9.64 AV
3 0.187 32.10 64.17 -32.07 22.47 9.63 QP
4 0.187 20.72 54.17 -33.45 11.08 9.63 AV
5 0.360 36.67 58.72 -22.06 27.00 9.66 QP
*6 0.360 34.57 48.72 -14.15 24.91 9.66 AV
7 0.466 24.29 56.58 -32.29 14.62 9.68 QP
8 0.466 19.33 46.58 -27.25 9.65 9.68 AV
9 1.274 21.81 56.00 -34.19 12.08 9.73 QP
10 1.274 18.38 46.00 -27.62 8.64 9.73 AV
11 3.875 20.30 56.00 -35.70 10.42 9.87 QP
12 3.875 15.57 46.00 -30.43 5.70 9.87 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 2: Transmit CDD PoE Mode Engineer Max Chang
Phase L Temperature (°C) |22

Test Condition 802.11b,Ant0+1,Ch 1,2.412G Humidity (%RH) |59

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.151 58.53 65.92 -7.39 48.88 9.65 QP
2 0.151 4242 55.92 -13.50 32.77 9.65 AV
3 0.189 52.27 64.08 -11.81 42.62 9.64 QP
4 0.189 37.59 54.08 -16.49 27.95 9.64 AV
5 0.251 46.23 61.71 -15.48 36.58 9.65 QP
6 0.251 33.00 51.71 -18.72 23.34 9.65 AV
7 0.382 49.32 58.24 -8.91 39.65 9.68 QP
8 0.382 38.24 48.24 -10.00 28.56 9.68 AV
9 0.513 32.60 56.00 -23.40 22.91 9.69 QP
10 0.513 20.38 46.00 -25.62 10.69 9.69 AV
11 24.569 42.68 60.00 -17.32 32.26 10.42 QP
12 24.569 41.73 50.00 -8.27 31.30 10.42 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 2: Transmit CDD PoE Mode Engineer Max Chang
Phase N Temperature (°C) |22

Test Condition 802.11b,Ant0+1,Ch 1,2.412G Humidity (%RH) |59

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.181 52.76 64.45 -11.68 43.13 9.63 QP
2 0.181 37.46 54.45 -16.99 27.82 9.63 AV
3 0.214 48.73 63.04 -14.31 39.09 9.64 QP
4 0.214 34.19 53.04 -18.85 24.55 9.64 AV
5 0.252 45.65 61.69 -16.04 36.01 9.64 QP
6 0.252 33.50 51.69 -18.19 23.86 9.64 AV
7 0.376 49.50 58.37 -8.87 39.84 9.67 QP
8 0.376 39.33 48.37 -9.05 29.66 9.67 AV
9 0.507 33.50 56.00 -22.50 23.82 9.68 QP
10 0.507 21.95 46.00 -24.05 12.27 9.68 AV
11 24.570 42.31 60.00 -17.69 31.68 10.62 QP
*12 24.570 41.39 50.00 -8.61 30.77 10.62 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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3.2.

3.3.

3.4.

Maximum peak conducted output power

Test Setup

Test procedures

The EUT was tested according to DTS test procedure section 8.3.1.3 of KDB 558074 D01
v05r02 & Subclause 11.9.1.3 of ANSI C63.10 Measurement to FCC 47CFR 15.247

requirements.

Limits
The maximum peak power shall be less 1 Watt.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019.
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3.5. Test Result

Product 2x2 11ax WIFI AP
Test Item Maximum peak conducted output power
Test Mode Mode 2: Transmit CDD_PoE Mode

Date of Test

2021/02/25

Test Site

SR12-H

Temperature (°C)

23.0

Humidity (%RH) [55.0

Measurement Level

(dBm)
Channel |Frequency| Data Rata Limit Result
(MHz) (Mbps) Ant. 0 Ant. 1 Ant. 0+1 (dBm)
Power Power Power
(dBm) (dBm) (dBm)
802.11b
1 2412 1 21.75 22.21 25.00 30 Pass
6 2437 1 21.67 22.17 24.94 30 Pass
11 2462 1 22.26 22.54 25.41 30 Pass
802.11g
1 2412 6 23.24 23.40 26.33 30 Pass
6 2437 6 22.59 22.98 25.80 30 Pass
11 2462 6 23.49 23.36 26.44 30 Pass
802.11n(20M)
1 2412 HT8 22.23 22.44 25.35 30 Pass
6 2437 HT8 21.78 22.24 25.03 30 Pass
11 2462 HT8 22.23 22.64 25.45 30 Pass
802.11n(40M)
3 2422 HT8 21.40 21.87 24.65 30 Pass
6 2437 HT8 21.20 21.73 24.48 30 Pass
9 2452 HT8 21.78 21.92 24.86 30 Pass
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Product 2x2 11ax WIFI AP
Test Item Maximum peak conducted output power
Test Mode Mode 3: Transmit RU Full_PoE Mode
Date of Test 2021/02/25 Test Site SR12-H
Temperature (°C) [22.9 Humidity (%RH) [68.9
Measurement Level
(dBm)
Channel |Frequency| Data Rata Limit Result
(MHz) (Mbps) Ant. 0 Ant. 1 Ant. 0+1 (dBm)
Power Power Power
(dBm) (dBm) (dBm)
802.11ax(20M)
1 2412 MCSO0 23.63 23.68 26.67 30 Pass
6 2437 MCSO0 22.61 23.17 25.91 30 Pass
11 2462 MCSO0 23.78 23.35 26.58 30 Pass
802.11ax(40M)
3 2422 MCSO0 21.99 21.79 24.90 30 Pass
6 2437 MCSO0 21.89 21.96 24.94 30 Pass
9 2452 MCSO0 21.98 22.35 25.18 30 Pass
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Product 2x2 11ax WIFI AP
Test Item Maximum peak conducted output power
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) [24.6 Humidity (%RH) |53.7
Measurement Level
(dBm)
Channel |Frequency| Data Rata Limit Result
(MHz) (Mbps) Ant. 0 Ant. 1 Ant. 0+1 (dBm)
Power Power Power
(dBm) (dBm) (dBm)
802.11ax(20M)
1 2412 MCSO0 22.28 22.54 2542 30 Pass
6 2437 MCSO0 22.63 23.00 25.83 30 Pass
11 2462 MCSO0 19.87 20.08 22.99 30 Pass
802.11ax(40M)
3 2422 MCSO0 20.02 20.34 23.19 30 Pass
6 2437 MCSO0 19.97 20.90 23.47 30 Pass
9 2452 MCSO0 20.02 20.31 23.18 30 Pass
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Product 2x2 11ax WIFI AP
Test Item Maximum peak conducted output power
Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) [24.6 Humidity (%RH) |53.7
Measurement Level
(dBm)
Channel |Frequency| Data Rata Limit Result
(MHz) (Mbps) Ant. 0 Ant. 1 Ant. 0+1 (dBm)
Power Power Power
(dBm) (dBm) (dBm)
802.11ax(20M)
1 2412 MCSO0 22.13 22.22 25.19 30 Pass
6 2437 MCSO0 21.98 22.50 25.26 30 Pass
11 2462 MCSO0 19.36 19.81 22.60 30 Pass
802.11ax(40M)
3 2422 MCSO0 18.90 19.29 22.11 30 Pass
6 2437 MCSO0 18.53 19.08 21.82 30 Pass
9 2452 MCSO0 18.85 19.36 22.12 30 Pass
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Product 2x2 11ax WIFI AP
Test Item Maximum peak conducted output power
Test Mode Mode 6: Transmit BF_PoE Mode
Date of Test 2021/02/25 Test Site SR12-H
Temperature (°C) |22.9 Humidity (%RH) (68.9
Measurement Level
(dBm)
Channel |Frequency| Data Rata Limit Result
(MHz) (Mbps) Ant. 0 Ant. 1 Ant. 0+1 (dBm)
Power Power Power
(dBm) (dBm) (dBm)
802.11n(20M)
1 2412 HT8 19.22 19.43 22.34 29.69 | Pass
6 2437 HT8 18.77 19.23 22.02 29.69 | Pass
11 2462 HT8 19.22 19.63 22.44 29.69 | Pass
802.11n(40M)
3 2422 HT8 18.39 18.86 21.64 29.69 | Pass
6 2437 HT8 18.19 18.72 21.47 29.69 | Pass
9 2452 HT8 18.77 18.91 21.85 29.69 | Pass
802.11ax(20M)
1 2412 MCSO0 20.62 20.67 23.66 29.69 | Pass
6 2437 MCSO0 19.60 20.16 22.90 29.69 | Pass
11 2462 MCSO0 20.77 20.34 23.57 29.69 | Pass
802.11ax(40M)
3 2422 MCSO0 18.98 18.78 21.89 29.69 | Pass
6 2437 MCSO0 18.88 18.95 21.93 29.69 | Pass
9 2452 MCSO0 18.97 19.34 22.17 29.69 | Pass

Note: For 802.11n/ax, CDD mode and Beamforming mode are presented in power output test item.

For other test item, CDD mode is the worst case for final test after pretesting.
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4. Radiated Emission

4.1. Test Setup

Under 1GHz Test Setup:

Above 1GHz Test Setup:

4.2, Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency
dBuV/m dBuV/m
MHz

30 - 88 100 40

88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

Remarks: E field strength (dBuV/m) = 20 log E field strength (uV/m)
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4.3.

44,

Test Procedure

The EUT was setup according to ANSI C63.10:2013 and tested according to DTS test
procedure of KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 1.5 meter above
ground(under 1GHz) or 1.5 meter above ground (above 1GHz). The turn table can rotate 360
degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10:2013 on radiated measurement.

On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a quasi-peak detector function and on any frequency or
frequencies above 1000 MHz the radiated limits shown are based upon the use of
measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz,
there also is a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019.
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4.5. Test Result
30MHz-1GHz Spurious
Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 1: Transmit CDD Adapter Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 21,5
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 47.945 27.56 40.00 -12.44 31.45 -3.89 QP
2 103.720 33.42 43.50 -10.08 36.81 -3.39 QP
3 191.990 39.16 43.50 -4.34 43.61 -4.45 QP
4 384.050 41.48 46.00 -4.52 39.15 2.33 QP
5 666.320 34.75 46.00 -11.25 28.07 6.68 QP
*6 959.990 43.60 46.00 -2.40 33.09 10.51 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 1: Transmit CDD_Adapter Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 78.985 34.20 40.00 -5.80 41.51 -7.31 QP
2 125.060 31.22 43.50 -12.28 33.11 -1.89 QP
3 225.455 29.02 46.00 -16.98 31.76 -2.74 QP
*4 384.050 43.16 46.00 -2.84 40.83 2.33 QP
5 608.120 42.11 46.00 -3.89 36.04 6.07 QP
6 959.990 42.37 46.00 -3.63 31.86 10.51 QP
Note:

1. All reading levels is Quasi-Peak value.
2.“*” means this data is the worst value.
3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 103.720 32.23 43.50 -11.27 35.62 -3.39 QP
2 151.735 34.11 43.50 -9.39 37.09 -2.98 QP
3 191.990 39.31 43.50 -4.19 43.76 -4.45 QP
4 359.800 37.85 46.00 -8.15 36.31 1.54 QP
5 840.435 39.11 46.00 -6.89 30.31 8.80 QP
*6 959.990 43.53 46.00 -2.47 33.02 10.51 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 148.825 33.36 43.50 -10.14 36.17 -2.81 QP
2 223.515 33.68 46.00 -12.32 36.53 -2.85 QP
3 359.800 36.63 46.00 -9.37 35.09 1.54 QP
4 512.090 37.62 46.00 -8.38 32.79 4.83 QP
5 600.360 36.25 46.00 -9.75 30.27 5.98 QP
*6 959.990 42.37 46.00 -3.63 31.86 10.51 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Above 1GHz Spurious

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/2
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.37 74.00 -18.63 78.69 -23.32 PK
*2 4824.000 53.78 54.00 -0.22 65.76 -11.98 AV
3 4824.000 58.06 74.00 -15.94 70.04 -11.98 PK
4 7236.000 56.73 74.00 -17.27 61.33 -4.60 PK
5 9648.000 57.82 74.00 -16.18 59.13 -1.31 PK
6 12060.000 44.59 54.00 -9.41 41.84 2.75 AV
7 12060.000 58.33 74.00 -15.67 55.58 2.75 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/3
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215

Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 56.63 74.00 -17.37 79.95 -23.32 PK
2 4824.000 53.38 54.00 -0.62 65.36 -11.98 AV
3 4824.000 57.27 74.00 -16.73 69.25 -11.98 PK
4 7236.000 57.39 74.00 -16.61 61.99 -4.60 PK
5 9648.000 58.17 74.00 -15.83 59.48 -1.31 PK
*6 12060.000 53.81 54.00 -0.19 51.06 2.75 AV
7 12060.000 62.98 74.00 -11.02 60.23 2.75 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/3
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.18 74.00 -18.82 78.50 -23.32 PK
*2 4874.000 51.94 54.00 -2.06 63.78 -11.84 AV
3 4874.000 55.91 74.00 -18.09 67.75 -11.84 PK
4 7311.000 50.36 54.00 -3.64 54.74 -4.38 AV
5 7311.000 59.12 74.00 -14.88 63.50 -4.38 PK
6 9748.000 56.55 74.00 -17.45 57.82 -1.27 PK
7 12185.000 43.06 54.00 -10.94 40.46 2.60 AV
8 12185.000 57.71 74.00 -16.29 55.11 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/3
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215

Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 56.28 74.00 -17.72 79.60 -23.32 PK
2 4874.000 50.26 54.00 -3.74 62.10 -11.84 AV
3 4874.000 54.36 74.00 -19.64 66.20 -11.84 PK
*4 7311.000 53.65 54.00 -0.35 58.03 -4.38 AV
5 7311.000 61.38 74.00 -12.62 65.76 -4.38 PK
6 9748.000 58.01 74.00 -15.99 59.28 -1.27 PK
7 12185.000 46.26 54.00 -7.74 43.66 2.60 AV
8 12185.000 58.58 74.00 -15.42 55.98 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/3
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.62 74.00 -18.38 78.94 -23.32 PK
2 4924.000 51.45 54.00 -2.55 63.15 -11.70 AV
3 4924.000 55.73 74.00 -18.27 67.43 -11.70 PK
*4 7386.000 52.12 54.00 -1.88 56.29 -4.17 AV
5 7386.000 60.03 74.00 -13.97 64.20 -4.17 PK
6 9848.000 56.53 74.00 -17.47 57.75 -1.22 PK
7 12310.000 42.79 54.00 -11.21 40.33 2.46 AV
8 12310.000 57.31 74.00 -16.69 54.85 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/3
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215

Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 56.39 74.00 -17.61 79.71 -23.32 PK
2 4924.000 53.38 54.00 -0.62 65.08 -11.70 AV
3 4924.000 57.31 74.00 -16.69 69.01 -11.70 PK
*4 7386.000 53.67 54.00 -0.33 57.84 -4.17 AV
5 7386.000 60.85 74.00 -13.15 65.02 -4.17 PK
6 9848.000 57.89 74.00 -16.11 59.11 -1.22 PK
7 12310.000 51.61 54.00 -2.39 49.15 2.46 AV
8 12310.000 60.35 74.00 -13.65 57.89 2.46 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.33 74.00 -19.67 77.65 -23.32 PK
*2 4824.000 46.15 54.00 -7.85 58.13 -11.98 AV
3 4824.000 54.26 74.00 -19.74 66.24 -11.98 PK
4 7236.000 64.43 74.00 -9.57 69.03 -4.60 PK
5 9648.000 54.95 74.00 -19.05 56.26 -1.31 PK
6 12060.000 42.86 54.00 -11.14 40.11 2.75 AV
7 12060.000 58.28 74.00 -15.72 55.53 2.75 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.49 74.00 -18.51 78.81 -23.32 PK
*2 4824.000 50.38 54.00 -3.62 62.36 -11.98 AV
3 4824.000 56.21 74.00 -17.79 68.19 -11.98 PK
4 7236.000 66.16 74.00 -7.84 70.76 -4.60 PK
5 9648.000 56.13 74.00 -17.87 57.44 -1.31 PK
6 12060.000 47.07 54.00 -6.93 44.32 2.75 AV
7 12060.000 63.79 74.00 -10.21 61.04 2.75 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.63 74.00 -19.37 77.95 -23.32 PK
2 4874.000 52.64 74.00 -21.36 64.48 -11.84 PK
*3 7311.000 48.07 54.00 -5.93 52.45 -4.38 AV
4 7311.000 62.76 74.00 -11.24 67.14 -4.38 PK
5 9748.000 55.64 74.00 -18.36 56.91 -1.27 PK
6 12185.000 42.35 54.00 -11.65 39.75 2.60 AV
7 12185.000 57.14 74.00 -16.86 54.54 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.82 74.00 -18.18 79.14 -23.32 PK
2 4874.000 55.41 74.00 -18.59 67.25 -11.84 PK
3 4874.000 48.81 54.00 -5.19 60.65 -11.84 AV
4 7311.000 64.91 74.00 -9.09 69.29 -4.38 PK
*5 7311.000 49.52 54.00 -4.48 53.90 -4.38 AV
6 9748.000 57.94 74.00 -16.06 59.21 -1.27 PK
7 12185.000 60.74 74.00 -13.26 58.14 2.60 PK
8 12185.000 43.87 54.00 -10.13 41.27 2.60 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.26 74.00 -19.74 77.58 -23.32 PK
2 4924.000 53.82 74.00 -20.18 65.52 -11.70 PK
3 7385.000 62.19 74.00 -11.81 66.36 -4.17 PK
*4 7385.000 45.18 54.00 -8.82 49.35 -4.17 AV
5 9848.000 54.38 74.00 -19.62 55.60 -1.22 PK
6 12310.000 54.51 74.00 -19.49 52.05 2.46 PK
7 12310.000 40.33 54.00 -13.67 37.87 2.46 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.79 74.00 -18.21 79.11 -23.32 PK
2 4924.000 55.71 74.00 -18.29 67.41 -11.70 PK
3 4924.000 48.51 54.00 -5.49 60.21 -11.70 AV
4 7385.000 64.74 74.00 -9.26 68.91 -4.17 PK
*5 7385.000 49.85 54.00 -4.15 54.02 -4.17 AV
6 9848.000 56.18 74.00 -17.82 57.40 -1.22 PK
7 12310.000 56.67 74.00 -17.33 54.21 2.46 PK
8 12310.000 41.53 54.00 -12.47 39.07 2.46 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 0,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.62 74.00 -19.38 77.94 -23.32 PK
2 4824.000 53.24 74.00 -20.76 65.22 -11.98 PK
*3 7236.000 60.54 74.00 -13.46 65.14 -4.60 PK
4 9648.000 53.17 74.00 -20.83 54.48 -1.31 PK
5 12060.000 55.58 74.00 -18.42 52.83 2.75 PK
6 12060.000 40.25 54.00 -13.75 37.50 2.75 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/12
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 0,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.39 74.00 -18.61 78.71 -23.32 PK
*2 4824.000 49.61 54.00 -4.39 61.59 -11.98 AV
3 4824.000 54.99 74.00 -19.01 66.97 -11.98 PK
4 7236.000 63.63 74.00 -10.37 68.23 -4.60 PK
5 9648.000 55.69 74.00 -18.31 57.00 -1.31 PK
6 12060.000 42.77 54.00 -11.23 40.02 2.75 AV
7 12060.000 57.45 74.00 -16.55 54.70 2.75 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.68 74.00 -19.32 78.00 -23.32 PK
2 4874.000 45.25 54.00 -8.75 57.09 -11.84 AV
3 4874.000 51.97 74.00 -22.03 63.81 -11.84 PK
*4 7311.000 45.91 54.00 -8.09 50.29 -4.38 AV
5 7311.000 61.44 74.00 -12.56 65.82 -4.38 PK
6 9748.000 56.04 74.00 -17.96 57.31 -1.27 PK
7 12185.000 43.02 54.00 -10.98 4042 2.60 AV
8 12185.000 57.42 74.00 -16.58 54.82 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.47 74.00 -18.53 78.79 -23.32 PK
*2 4874.000 49.81 54.00 -4.19 61.65 -11.84 AV
3 4874.000 55.58 74.00 -18.42 67.42 -11.84 PK
4 7311.000 49.18 54.00 -4.82 53.56 -4.38 AV
5 7311.000 65.02 74.00 -8.98 69.40 -4.38 PK
6 9748.000 57.91 74.00 -16.09 59.18 -1.27 PK
7 12185.000 44.28 54.00 -9.72 41.68 2.60 AV
8 12185.000 60.62 74.00 -13.38 58.02 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1718.000 54.18 74.00 -19.82 77.55 -23.37 PK
2 4924.000 51.62 74.00 -22.38 63.32 -11.70 PK
3 7386.000 56.58 74.00 -17.42 60.75 -4.17 PK
*4 7386.000 41.86 54.00 -12.14 46.03 -4.17 AV
5 9848.000 55.33 74.00 -18.67 56.55 -1.22 PK
6 12310.000 54.26 74.00 -19.74 51.80 2.46 PK
7 12310.000 40.51 54.00 -13.49 38.05 2.46 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.47 74.00 -18.53 78.79 -23.32 PK
2 4924.000 53.77 74.00 -20.23 65.47 -11.70 PK
*3 7386.000 43.89 54.00 -10.11 48.06 -4.17 AV
4 7386.000 59.41 74.00 -14.59 63.58 -4.17 PK
5 9848.000 57.14 74.00 -16.86 58.36 -1.22 PK
6 12310.000 43.32 54.00 -10.68 40.86 2.46 AV
7 12310.000 56.88 74.00 -17.12 54.42 2.46 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.19 74.00 -19.81 77.51 -23.32 PK
2 4844.000 51.38 74.00 -22.62 63.31 -11.93 PK
3 7266.000 53.76 74.00 -20.24 58.27 -4.51 PK
4 9688.000 55.43 74.00 -18.57 56.73 -1.30 PK
5 12110.000 55.62 74.00 -18.38 52.94 2.68 PK
*6 12110.000 40.85 54.00 -13.15 38.17 2.68 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.31 74.00 -18.69 78.63 -23.32 PK
*2 4844.000 49.43 54.00 -4.57 61.36 -11.93 AV
3 4844.000 54.09 74.00 -19.91 66.02 -11.93 PK
4 7266.000 43.36 54.00 -10.64 47.87 -4.51 AV
5 7266.000 57.08 74.00 -16.92 61.59 -4.51 PK
6 9688.000 57.28 74.00 -16.72 58.58 -1.30 PK
7 12110.000 43.38 54.00 -10.62 40.70 2.68 AV
8 12110.000 58.06 74.00 -15.94 55.38 2.68 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1718.000 54.42 74.00 -19.58 77.79 -23.37 PK
2 4874.000 51.41 74.00 -22.59 63.25 -11.84 PK
3 7311.000 40.19 54.00 -13.81 44.57 -4.38 AV
4 7311.000 55.73 74.00 -18.27 60.11 -4.38 PK
5 9748.000 54.86 74.00 -19.14 56.13 -1.27 PK
*6 12185.000 40.51 54.00 -13.49 37.91 2.60 AV
7 12185.000 55.08 74.00 -18.92 52.48 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215

Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) |51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.35 74.00 -18.65 78.67 -23.32 PK
*2 4874.000 49.44 54.00 -4.56 61.28 -11.84 AV
3 4874.000 54.33 74.00 -19.67 66.17 -11.84 PK
4 7311.000 44.79 54.00 -9.21 49.17 -4.38 AV
5 7311.000 59.12 74.00 -14.88 63.50 -4.38 PK
6 9748.000 57.39 74.00 -16.61 58.66 -1.27 PK
7 12185.000 42.81 54.00 -11.19 40.21 2.60 AV
8 12185.000 57.73 74.00 -16.27 55.13 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215

Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 54.85 74.00 -19.15 78.17 -23.32 PK
2 4904.000 50.69 74.00 -23.31 62.45 -11.76 PK
3 7356.000 54.26 74.00 -19.74 58.51 -4.25 PK
4 7356.000 39.68 54.00 -14.32 43.93 -4.25 AV
5 9808.000 54.66 74.00 -19.34 55.90 -1.24 PK
6 12260.000 54.29 74.00 -19.71 51.78 2.51 PK
7 12260.000 40.61 54.00 -13.39 38.10 2.51 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/15
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 1728.000 55.63 74.00 -18.37 78.95 -23.32 PK
2 4904.000 53.51 74.00 -20.49 65.27 -11.76 PK
3 7356.000 42.53 54.00 -11.47 46.78 -4.25 AV
4 7356.000 57.62 74.00 -16.38 61.87 -4.25 PK
5 9808.000 57.56 74.00 -16.44 58.80 -1.24 PK
*6 12260.000 42.71 54.00 -11.29 40.20 2.51 AV
7 12260.000 56.03 74.00 -17.97 53.52 2.51 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2.“*” means this

data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average

detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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5.2.

5.3.

5.4.

Radiated Emission Band Edge
Test Setup

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure of KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 1.5 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.
The antenna can move up and down between 1 meter and 4 meters to find out the

maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10: 2013 on radiated measurement.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019
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5.5. Test Result
Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 21,5
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.19 74.00 -31.81 29.04 13.15 PK
2 2388.900 50.87 74.00 -23.13 3717 13.70 PK
2390.000 47.52 74.00 -26.48 33.82 13.70 PK
14 2413.200 115.33 74.00 41.33 101.46 13.87 PK
5 2483.500 45.73 74.00 -28.27 31.37 14.36 PK
6 2500.000 44.10 74.00 -29.90 29.62 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 65 of 212




Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.37 54.00 -21.63 19.22 13.15 AV
2 2388.700 38.25 54.00 -15.75 24.55 13.70 AV
2390.000 37.35 54.00 -16.65 23.65 13.70 AV
14 2412.800 111.02 54.00 57.02 97.15 13.87 AV
5 2483.500 34.98 54.00 -19.02 20.62 14.36 AV
6 2500.000 33.93 54.00 -20.07 19.45 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 44.86 74.00 -29.14 31.71 13.15 PK
2 2387.600 52.80 74.00 -21.20 39.10 13.70 PK
2390.000 49.64 74.00 -24.36 35.94 13.70 PK
14 2413.200 115.82 74.00 41.82 101.95 13.87 PK
5 2483.500 48.04 74.00 -25.96 33.68 14.36 PK
6 2500.000 46.66 74.00 -27.34 32.18 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.36 54.00 -20.64 20.21 13.15 AV
2 2388.800 39.40 54.00 -14.60 25.70 13.70 AV
2390.000 38.66 54.00 -15.34 24.96 13.70 AV
14 2412.700 111.47 54.00 57.47 97.60 13.87 AV
5 2483.500 35.69 54.00 -18.31 21.33 14.36 AV
6 2500.000 35.37 54.00 -18.63 20.89 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 68 of 212




Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.53 74.00 -31.47 29.38 13.15 PK
2 2390.000 46.92 74.00 -27.08 33.22 13.70 PK
3 2435.900 113.66 74.00 39.66 99.64 14.02 PK
4 2483.500 46.68 74.00 -27.32 32.32 14.36 PK
5 2484.700 49.60 74.00 -24.40 35.24 14.36 PK
6 2500.000 44.46 74.00 -29.54 29.98 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.88 54.00 -22.12 18.73 13.15 AV
2 2390.000 34.22 54.00 -19.78 20.52 13.70 AV
3 2437.800 109.32 54.00 55.32 95.27 14.05 AV
4 2483.500 35.52 54.00 -18.48 21.16 14.36 AV
5 2486.000 35.67 54.00 -18.33 21.29 14.38 AV
6 2500.000 33.46 54.00 -20.54 18.98 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.11 74.00 -28.89 31.96 13.15 PK
2 2390.000 48.98 74.00 -25.02 35.28 13.70 PK
13 2435.900 114.72 74.00 40.72 100.70 14.02 PK
4 2483.500 46.42 74.00 -27.58 32.06 14.36 PK
5 2486.200 47.95 74.00 -26.05 33.56 14.39 PK
6 2500.000 45.27 74.00 -28.73 30.79 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.48 54.00 -21.52 19.33 13.15 AV
2 2390.000 35.33 54.00 -18.67 21.63 13.70 AV
13 2436.200 110.52 54.00 56.52 96.48 14.04 AV
4 2483.500 35.14 54.00 -18.86 20.78 14.36 AV
5 2484.200 35.61 54.00 -18.39 21.25 14.36 AV
6 2500.000 34.32 54.00 -19.68 19.84 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.40 74.00 -30.60 30.25 13.15 PK
2 2390.000 45.21 74.00 -28.79 31.51 13.70 PK
3 2460.900 114.10 74.00 40.10 99.89 14.21 PK
4 2483.500 49.87 74.00 -24.13 35.51 14.36 PK
5 2484.100 51.14 74.00 -22.86 36.78 14.36 PK
6 2500.000 44.35 74.00 -29.65 29.87 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.80 54.00 -22.20 18.65 13.15 AV
2 2390.000 33.35 54.00 -20.65 19.65 13.70 AV
3 2461.200 109.90 54.00 55.90 95.69 14.21 AV
4 2483.500 36.36 54.00 -17.64 22.00 14.36 AV
5 2488.500 38.86 54.00 -15.14 24.46 14.40 AV
6 2500.000 33.28 54.00 -20.72 18.80 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 44.50 74.00 -29.50 31.35 13.15 PK
2 2390.000 46.15 74.00 -27.85 32.45 13.70 PK
13 2460.900 116.07 74.00 42.07 101.86 14.21 PK
4 2483.500 49.47 74.00 -24.53 35.11 14.36 PK
5 2484.600 51.55 74.00 -22.45 37.19 14.36 PK
6 2500.000 46.18 74.00 -27.82 31.70 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11b,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.25 54.00 -20.75 20.10 13.15 AV
2 2390.000 34.97 54.00 -19.03 21.27 13.70 AV
13 2461.200 111.82 54.00 57.82 97.61 14.21 AV
4 2483.500 37.75 54.00 -16.25 23.39 14.36 AV
5 2487.100 40.41 54.00 -13.59 26.02 14.39 AV
6 2500.000 35.09 54.00 -18.91 20.61 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.25 74.00 -31.75 29.10 13.15 PK
2 2389.300 65.27 74.00 -8.73 51.57 13.70 PK
2390.000 64.93 74.00 -9.07 51.23 13.70 PK
14 2414.600 115.86 74.00 41.86 101.98 13.88 PK
5 2483.500 45.78 74.00 -28.22 31.42 14.36 PK
6 2500.000 45.60 74.00 -28.40 31.12 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.32 54.00 -21.68 19.17 13.15 AV
2 2389.300 50.62 54.00 -3.38 36.92 13.70 AV
2390.000 51.09 54.00 -2.91 37.39 13.70 AV
14 2414.300 106.06 54.00 52.06 92.18 13.88 AV
5 2483.500 35.33 54.00 -18.67 20.97 14.36 AV
6 2500.000 34.12 54.00 -19.88 19.64 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 44.24 74.00 -29.76 31.09 13.15 PK
2 2388.800 61.29 74.00 -12.71 47.59 13.70 PK
2390.000 58.46 74.00 -15.54 44.76 13.70 PK
14 2413.300 116.89 74.00 42.89 103.02 13.87 PK
5 2483.500 46.08 74.00 -27.92 31.72 14.36 PK
6 2500.000 45.90 74.00 -28.10 31.42 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.39 54.00 -21.61 19.24 13.15 AV
2 2388.500 46.67 54.00 -7.33 32.97 13.70 AV
2390.000 45.48 54.00 -8.52 31.78 13.70 AV
14 2412.900 106.60 54.00 52.60 92.73 13.87 AV
5 2483.500 35.35 54.00 -18.65 20.99 14.36 AV
6 2500.000 34.31 54.00 -19.69 19.83 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.27 74.00 -31.73 29.12 13.15 PK
2 2390.000 45.74 74.00 -28.26 32.04 13.70 PK
3 2439.400 115.55 74.00 41.55 101.50 14.05 PK
4 2483.500 47.07 74.00 -26.93 32.71 14.36 PK
5 2484.500 48.57 74.00 -25.43 34.21 14.36 PK
6 2500.000 44.80 74.00 -29.20 30.32 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.53 54.00 -21.47 19.38 13.15 AV
2 2390.000 36.12 54.00 -17.88 22.42 13.70 AV
3 2433.900 105.53 54.00 51.53 91.52 14.01 AV
4 2483.500 37.79 54.00 -16.21 23.43 14.36 AV
5 2484.200 37.54 54.00 -16.46 23.18 14.36 AV
6 2500.000 34.10 54.00 -19.90 19.62 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.82 74.00 -31.18 29.67 13.15 PK
2 2386.500 50.33 74.00 -23.67 36.65 13.68 PK
2390.000 47.22 74.00 -26.78 33.52 13.70 PK
14 2432.300 116.36 74.00 42.36 102.35 14.01 PK
5 2483.500 47.42 74.00 -26.58 33.06 14.36 PK
6 2500.000 45.00 74.00 -29.00 30.52 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.28 54.00 -20.72 20.13 13.15 AV
2 2387.800 37.63 54.00 -16.37 23.93 13.70 AV
2390.000 37.77 54.00 -16.23 24.07 13.70 AV
14 2442.000 106.23 54.00 52.23 92.16 14.07 AV
5 2483.500 37.48 54.00 -16.52 23.12 14.36 AV
6 2500.000 34.88 54.00 -19.12 20.40 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.52 74.00 -30.48 30.37 13.15 PK
2 2390.000 45.17 74.00 -28.83 31.47 13.70 PK
3 2463.800 116.25 74.00 42.25 102.03 14.22 PK
4 2483.500 66.56 74.00 -7.44 52.20 14.36 PK
5 2484.200 66.43 74.00 -7.57 52.07 14.36 PK
6 2500.000 43.15 74.00 -30.85 28.67 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.52 74.00 -30.48 30.37 13.15 PK
2 2390.000 45.17 74.00 -28.83 31.47 13.70 PK
3 2463.800 116.25 74.00 42.25 102.03 14.22 PK
4 2483.500 66.56 74.00 -7.44 52.20 14.36 PK
5 2484.200 66.43 74.00 -7.57 52.07 14.36 PK
6 2500.000 43.15 74.00 -30.85 28.67 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.04 74.00 -30.96 29.89 13.15 PK
2 2390.000 45.91 74.00 -28.09 32.21 13.70 PK
13 2457.100 117.13 74.00 43.13 102.95 14.18 PK
4 2483.500 67.22 74.00 -6.78 52.86 14.36 PK
5 2484.000 64.66 74.00 -9.34 50.30 14.36 PK
6 2500.000 44.92 74.00 -29.08 30.44 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 2: Transmit CDD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11g,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.99 54.00 -21.01 19.84 13.15 AV
2 2390.000 35.36 54.00 -18.64 21.66 13.70 AV
13 2457.300 106.88 54.00 52.88 92.70 14.18 AV
4 2483.500 53.80 54.00 -0.20 39.44 14.36 AV
5 2484.200 49.90 54.00 -4.10 35.54 14.36 AV
6 2500.000 34.80 54.00 -19.20 20.32 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.99 74.00 -28.01 32.84 13.15 PK
2 2388.500 69.08 74.00 -4.92 55.38 13.70 PK
2390.000 67.22 74.00 -6.78 53.52 13.70 PK
14 2407.700 119.78 74.00 45.78 105.95 13.83 PK
5 2483.500 48.09 74.00 -25.91 33.73 14.36 PK
6 2500.000 45.74 74.00 -28.26 31.26 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.95 54.00 -20.05 20.80 13.15 AV
2 2388.500 53.27 54.00 -0.73 39.57 13.70 AV
2390.000 51.98 54.00 -2.02 38.28 13.70 AV
14 2416.000 105.60 54.00 51.60 91.71 13.89 AV
5 2483.500 37.25 54.00 -16.75 22.89 14.36 AV
6 2500.000 35.84 54.00 -18.16 21.36 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.68 74.00 -30.32 30.53 13.15 PK
2 2386.600 67.15 74.00 -6.85 53.47 13.68 PK
2390.000 66.43 74.00 -7.57 52.73 13.70 PK
14 2412.300 118.43 74.00 44.43 104.57 13.86 PK
5 2483.500 47.63 74.00 -26.37 33.27 14.36 PK
6 2500.000 45.72 74.00 -28.28 31.24 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.55 54.00 -20.45 20.40 13.15 AV
2 2389.700 51.32 54.00 -2.68 37.62 13.70 AV
2390.000 52.83 54.00 -1.17 39.13 13.70 AV
14 2413.100 105.64 54.00 51.64 91.77 13.87 AV
5 2483.500 36.88 54.00 -17.12 22.52 14.36 AV
6 2500.000 35.32 54.00 -18.68 20.84 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.68 74.00 -28.32 32.53 13.15 PK
2 2389.600 52.33 74.00 -21.67 38.63 13.70 PK
2390.000 52.99 74.00 -21.01 39.29 13.70 PK
14 2440.200 119.81 74.00 45.81 105.76 14.05 PK
5 2483.500 52.43 74.00 -21.57 38.07 14.36 PK
6 2500.000 47.25 74.00 -26.75 32.77 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.59 54.00 -20.41 20.44 13.15 AV
2 2389.200 39.81 54.00 -14.19 26.11 13.70 AV
2390.000 40.23 54.00 -13.77 26.53 13.70 AV
14 2439.600 106.62 54.00 52.62 92.57 14.05 AV
5 2483.500 39.50 54.00 -14.50 25.14 14.36 AV
6 2500.000 35.09 54.00 -18.91 20.61 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.39 74.00 -30.61 30.24 13.15 PK
2 2389.500 53.67 74.00 -20.33 39.97 13.70 PK
2390.000 53.30 74.00 -20.70 39.60 13.70 PK
14 2438.000 118.55 74.00 44.55 104.50 14.05 PK
5 2483.500 50.88 74.00 -23.12 36.52 14.36 PK
6 2500.000 44.69 74.00 -29.31 30.21 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.49 54.00 -20.51 20.34 13.15 AV
2 2389.700 41.17 54.00 -12.83 27.47 13.70 AV
2390.000 41.19 54.00 -12.81 27.49 13.70 AV
14 2438.400 105.58 54.00 51.58 91.53 14.05 AV
5 2483.500 38.83 54.00 -15.17 24.47 14.36 AV
6 2500.000 34.95 54.00 -19.05 20.47 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.26 74.00 -30.74 30.11 13.15 PK
2 2390.000 46.84 74.00 -27.16 33.14 13.70 PK
3 2465.300 118.46 74.00 44.46 104.22 14.24 PK
4 2483.500 71.30 74.00 -2.70 56.94 14.36 PK
5 2484.900 69.60 74.00 -4.40 55.23 14.37 PK
6 2500.000 46.40 74.00 -27.60 31.92 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 34.00 54.00 -20.00 20.85 13.15 AV
2 2390.000 36.39 54.00 -17.61 22.69 13.70 AV
3 2454.600 104.37 54.00 50.37 90.21 14.16 AV
4 2483.500 53.67 54.00 -0.33 39.31 14.36 AV
5 2484.200 53.69 54.00 -0.31 39.33 14.36 AV
6 2500.000 35.50 54.00 -18.50 21.02 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 44.25 74.00 -29.75 31.10 13.15 PK
2 2390.000 46.67 74.00 -27.33 32.97 13.70 PK
13 2463.100 118.28 74.00 44.28 104.06 14.22 PK
4 2483.500 70.50 74.00 -3.50 56.14 14.36 PK
5 2484.300 68.38 74.00 -5.62 54.02 14.36 PK
6 2500.000 45.87 74.00 -28.13 31.39 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 99 of 212




Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.56 54.00 -22.44 18.41 13.15 AV
2 2390.000 34.70 54.00 -19.30 21.00 13.70 AV
13 2463.100 103.39 54.00 49.39 89.17 14.22 AV
4 2483.500 53.76 54.00 -0.24 39.40 14.36 AV
5 2484.000 53.31 54.00 -0.69 38.95 14.36 AV
6 2500.000 32.91 54.00 -21.09 18.43 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 100 of 212




Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.85 74.00 -31.15 29.70 13.15 PK
2 2388.100 69.17 74.00 -4.83 55.47 13.70 PK
2390.000 63.39 74.00 -10.61 49.69 13.70 PK
14 2415.600 116.51 74.00 42.51 102.62 13.89 PK
5 2483.500 49.70 74.00 -24.30 35.34 14.36 PK
6 2500.000 44.09 74.00 -29.91 29.61 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.98 54.00 -22.02 18.83 13.15 AV
2 2386.200 53.65 54.00 -0.35 39.97 13.68 AV
3 2390.000 46.85 54.00 -7.15 33.15 13.70 AV
4 2390.000 46.85 54.00 -7.15 33.15 13.70 AV
!5 2424.200 100.90 54.00 46.90 86.95 13.95 AV
6 2483.500 38.62 54.00 -15.38 24.26 14.36 AV
7 2500.000 33.36 54.00 -20.64 18.88 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.08 74.00 -30.92 29.93 13.15 PK
2 2387.900 71.46 74.00 -2.54 57.76 13.70 PK
2390.000 65.27 74.00 -8.73 51.57 13.70 PK
14 2412.400 116.95 74.00 42.95 103.09 13.86 PK
5 2483.500 49.93 74.00 -24.07 35.57 14.36 PK
6 2500.000 45.11 74.00 -28.89 30.63 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.08 54.00 -21.92 18.93 13.15 AV
2 2385.300 53.68 54.00 -0.32 40.01 13.67 AV
2390.000 52.31 54.00 -1.69 38.61 13.70 AV
14 2412.400 100.55 54.00 46.55 86.69 13.86 AV
5 2483.500 38.68 54.00 -15.32 24.32 14.36 AV
6 2500.000 33.51 54.00 -20.49 19.03 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.45 74.00 -30.55 30.30 13.15 PK
2 2388.400 64.00 74.00 -10.00 50.30 13.70 PK
2390.000 60.02 74.00 -13.98 46.32 13.70 PK
14 2429.900 118.21 74.00 44.21 104.23 13.98 PK
5 2483.500 62.70 74.00 -11.30 48.34 14.36 PK
6 2500.000 44.79 74.00 -29.21 30.31 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.04 54.00 -21.96 18.89 13.15 AV
2 2388.600 47.70 54.00 -6.30 34.00 13.70 AV
2390.000 46.71 54.00 -7.29 33.01 13.70 AV
14 2439.700 101.79 54.00 47.79 87.74 14.05 AV
5 2483.500 43.44 54.00 -10.56 29.08 14.36 AV
6 2500.000 33.29 54.00 -20.71 18.81 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.75 74.00 -31.25 29.60 13.15 PK
2 2387.800 63.07 74.00 -10.93 49.37 13.70 PK
2390.000 57.99 74.00 -16.01 44.29 13.70 PK
14 2427.600 116.61 74.00 42.61 102.64 13.97 PK
5 2483.500 59.77 74.00 -14.23 45.41 14.36 PK
6 2500.000 44.08 74.00 -29.92 29.60 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.90 54.00 -22.10 18.75 13.15 AV
2 2387.700 48.29 54.00 -5.71 34.59 13.70 AV
2390.000 46.76 54.00 -7.24 33.06 13.70 AV
14 2438.500 101.22 54.00 47.22 87.17 14.05 AV
5 2483.500 45.86 54.00 -8.14 31.50 14.36 AV
6 2500.000 33.55 54.00 -20.45 19.07 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.17 74.00 -30.83 30.02 13.15 PK
2 2390.000 48.12 74.00 -25.88 34.42 13.70 PK
3 2444.400 115.52 74.00 41.52 101.43 14.09 PK
4 2483.500 65.71 74.00 -8.29 51.35 14.36 PK
5 2485.900 68.98 74.00 -5.02 54.60 14.38 PK
6 2500.000 44.56 74.00 -29.44 30.08 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.07 54.00 -21.93 18.92 13.15 AV
2 2390.000 36.14 54.00 -17.86 22.44 13.70 AV
3 2454.900 101.22 54.00 47.22 87.05 14.17 AV
4 2483.500 52.92 54.00 -1.08 38.56 14.36 AV
5 2484.800 53.26 54.00 -0.74 38.89 14.37 AV
6 2500.000 33.51 54.00 -20.49 19.03 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.83 74.00 -31.17 29.68 13.15 PK
2 2390.000 47.56 74.00 -26.44 33.86 13.70 PK
13 2442.800 114.32 74.00 40.32 100.24 14.08 PK
4 2483.500 67.92 74.00 -6.08 53.56 14.36 PK
5 2484.200 67.70 74.00 -6.30 53.34 14.36 PK
6 2500.000 44.85 74.00 -29.15 30.37 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/4
Test Mode Mode 3: Transmit RU Full_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.93 54.00 -22.07 18.78 13.15 AV
2 2390.000 36.86 54.00 -17.14 23.16 13.70 AV
13 2453.500 100.38 54.00 46.38 86.23 14.15 AV
4 2483.500 53.39 54.00 -0.61 39.03 14.36 AV
5 2484.700 52.95 54.00 -1.05 38.59 14.36 AV
6 2500.000 33.42 54.00 -20.58 18.94 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 41.45 74.00 -32.55 28.30 13.15 PK
2 2389.500 73.49 74.00 -0.51 59.79 13.70 PK
2390.000 70.93 74.00 -3.07 57.23 13.70 PK
14 2416.500 120.08 74.00 46.08 106.19 13.89 PK
5 2483.500 44.37 74.00 -29.63 30.01 14.36 PK
6 2500.000 43.03 74.00 -30.97 28.55 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.30 54.00 -20.70 20.15 13.15 AV
2 2389.500 53.88 54.00 -0.12 40.18 13.70 AV
2390.000 53.66 54.00 -0.34 39.96 13.70 AV
14 2416.800 103.45 54.00 49.45 89.56 13.89 AV
5 2483.500 35.33 54.00 -18.67 20.97 14.36 AV
6 2500.000 34.80 54.00 -19.20 20.32 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.54 74.00 -30.46 30.39 13.15 PK
2 2389.000 73.77 74.00 -0.23 60.07 13.70 PK
2390.000 70.43 74.00 -3.57 56.73 13.70 PK
14 2420.400 120.89 74.00 46.89 106.97 13.92 PK
5 2483.500 47.15 74.00 -26.85 32.79 14.36 PK
6 2500.000 43.92 74.00 -30.08 29.44 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.49 54.00 -22.51 18.34 13.15 AV
2 2389.500 52.90 54.00 -1.10 39.20 13.70 AV
2390.000 53.78 54.00 -0.22 40.08 13.70 AV
14 2420.100 102.10 54.00 48.10 88.18 13.92 AV
5 2483.500 34.43 54.00 -19.57 20.07 14.36 AV
6 2500.000 33.25 54.00 -20.75 18.77 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 43.03 74.00 -30.97 29.88 13.15 PK
2 2389.700 73.25 74.00 -0.75 59.55 13.70 PK
2390.000 57.73 74.00 -16.27 44.03 13.70 PK
14 2441.000 122.21 74.00 48.21 108.15 14.06 PK
5 2483.500 62.54 74.00 -11.46 48.18 14.36 PK
6 2500.000 43.86 74.00 -30.14 29.38 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.60 54.00 -21.40 19.45 13.15 AV
2 2390.000 38.93 54.00 -15.07 25.23 13.70 AV
3 2430.100 106.47 54.00 52.47 92.48 13.99 AV
4 2483.500 40.00 54.00 -14.00 25.64 14.36 AV
5 2496.100 39.17 54.00 -14.83 24.72 14.45 AV
6 2500.000 34.07 54.00 -19.93 19.59 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 41.71 74.00 -32.29 28.56 13.15 PK
2 2388.300 69.91 74.00 -4.09 56.21 13.70 PK
2390.000 57.09 74.00 -16.91 43.39 13.70 PK
14 2428.300 117.49 74.00 43.49 103.52 13.97 PK
5 2483.500 57.35 74.00 -16.65 42.99 14.36 PK
6 2500.000 43.51 74.00 -30.49 29.03 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 119 of 212




Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.72 54.00 -21.28 19.57 13.15 AV
2 2388.800 40.83 54.00 -13.17 27.13 13.70 AV
2390.000 41.43 54.00 -12.57 27.73 13.70 AV
14 2429.100 105.74 54.00 51.74 91.77 13.97 AV
5 2483.500 38.87 54.00 -15.13 24.51 14.36 AV
6 2500.000 34.25 54.00 -19.75 19.77 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 41.93 74.00 -32.07 28.78 13.15 PK
2 2390.000 43.84 74.00 -30.16 30.14 13.70 PK
3 2466.200 117.92 74.00 43.92 103.68 14.24 PK
4 2483.500 72.62 74.00 -1.38 58.26 14.36 PK
5 2484.700 73.63 74.00 -0.37 59.27 14.36 PK
6 2500.000 43.60 74.00 -30.40 29.12 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.23 54.00 -21.77 19.08 13.15 AV
2 2390.000 34.26 54.00 -19.74 20.56 13.70 AV
3 2455.300 101.61 54.00 47.61 87.44 14.17 AV
4 2483.500 47.09 54.00 -6.91 32.73 14.36 AV
5 2484.000 47.45 54.00 -6.55 33.09 14.36 AV
6 2500.000 33.36 54.00 -20.64 18.88 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2120060R-E3032110113

Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.82 74.00 -31.18 29.67 13.15 PK
2 2390.000 44.37 74.00 -29.63 30.67 13.70 PK
13 2470.400 114.65 74.00 40.65 100.38 14.27 PK
4 2483.500 71.48 74.00 -2.52 57.12 14.36 PK
5 2484.000 69.14 74.00 -4.86 54.78 14.36 PK
6 2500.000 43.91 74.00 -30.09 29.43 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 32.23 54.00 -21.77 19.08 13.15 AV
2 2390.000 34.42 54.00 -19.58 20.72 13.70 AV
13 2453.500 101.39 54.00 47.39 87.24 14.15 AV
4 2483.500 48.93 54.00 -5.07 34.57 14.36 AV
5 2484.200 47.82 54.00 -6.18 33.46 14.36 AV
6 2500.000 33.62 54.00 -20.38 19.14 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/7
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Scott Chang
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.35 74.00 -31.65 29.20 13.15 PK
2 2390.000 62.38 74.00 -11.62 48.68 13.70 PK
3 2431.700 114.25 74.00 40.25 100.25 14.00 PK
4 2483.500 55.42 74.00 -18.58 41.06 14.36 PK
5 2484.100 72.12 74.00 -1.88 57.76 14.36 PK
6 2500.000 44.95 74.00 -29.05 30.47 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.57 54.00 -22.43 18.42 13.15 AV
2 2385.100 46.81 54.00 -7.19 33.14 13.67 AV
2390.000 39.16 54.00 -14.84 25.46 13.70 AV
14 2433.400 99.98 54.00 45.98 85.97 14.01 AV
5 2483.500 35.87 54.00 -18.13 21.51 14.36 AV
6 2500.000 32.88 54.00 -21.12 18.40 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 41.86 74.00 -32.14 28.71 13.15 PK
2 2379.200 71.75 74.00 -2.25 58.12 13.63 PK
2380.400 73.14 74.00 -0.86 59.51 13.63 PK
14 2431.700 115.87 74.00 41.87 101.87 14.00 PK
5 2483.500 47.23 74.00 -26.77 32.87 14.36 PK
6 2483.500 47.23 74.00 -26.77 32.87 14.36 PK
7 2500.000 44.19 74.00 -29.81 29.71 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.29 54.00 -22.71 18.14 13.15 AV
2 2383.900 46.12 54.00 -7.88 32.46 13.66 AV
2390.000 42.51 54.00 -11.49 28.81 13.70 AV
14 2432.000 96.93 54.00 42.93 82.92 14.01 AV
5 2483.500 35.86 54.00 -18.14 21.50 14.36 AV
6 2500.000 32.75 54.00 -21.25 18.27 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.19 74.00 -31.81 29.04 13.15 PK
2 2389.000 70.93 74.00 -3.07 57.23 13.70 PK
2390.000 54.40 74.00 -19.60 40.70 13.70 PK
14 2446.800 111.91 74.00 37.91 97.81 14.10 PK
5 2483.500 67.50 74.00 -6.50 53.14 14.36 PK
6 2500.000 43.82 74.00 -30.18 29.34 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.17 54.00 -22.83 18.02 13.15 AV
2 2390.000 39.14 54.00 -14.86 25.44 13.70 AV
3 2450.500 98.30 54.00 44.30 84.17 14.13 AV
4 2483.500 39.76 54.00 -14.24 25.40 14.36 AV
5 2487.100 44 .17 54.00 -9.83 29.78 14.39 AV
6 2500.000 32.73 54.00 -21.27 18.25 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.89 74.00 -31.11 29.74 13.15 PK
2 2388.600 72.67 74.00 -1.33 58.97 13.70 PK
2390.000 57.80 74.00 -16.20 44.10 13.70 PK
14 2446.900 113.64 74.00 39.64 99.54 14.10 PK
5 2483.500 53.78 74.00 -20.22 39.42 14.36 PK
6 2500.000 44.44 74.00 -29.56 29.96 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.04 54.00 -22.96 17.89 13.15 AV
2 2390.000 40.26 54.00 -13.74 26.56 13.70 AV
13 2447.900 97.80 54.00 43.80 83.69 14.11 AV
4 2483.500 36.77 54.00 -17.23 22.41 14.36 AV
5 2485.100 42.76 54.00 -11.24 28.39 14.37 AV
6 2500.000 32.83 54.00 -21.17 18.35 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.452G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 42.46 74.00 -31.54 29.31 13.15 PK
2 2390.000 59.91 74.00 -14.09 46.21 13.70 PK
13 2434.500 109.77 74.00 35.77 95.76 14.01 PK
4 2485.000 68.69 74.00 -5.31 54.32 14.37 PK
5 2485.200 72.62 74.00 -1.38 58.25 14.37 PK
6 2500.000 44.23 74.00 -29.77 29.75 14.48 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level =

Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Horizontal Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.452G,BW40M Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.31 54.00 -22.69 18.16 13.15 AV
2 2390.000 33.87 54.00 -20.13 20.17 13.70 AV
3 2435.100 96.76 54.00 42.76 82.74 14.02 AV
4 2483.500 39.09 54.00 -14.91 24.73 14.36 AV
5 2485.800 39.88 54.00 -14.12 25.50 14.38 AV
6 2500.000 32.70 54.00 -21.30 18.22 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.452G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 41.72 74.00 -32.28 28.57 13.15 PK
2 2390.000 56.97 74.00 -17.03 43.27 13.70 PK
13 2462.000 113.75 74.00 39.75 99.54 14.21 PK
4 2483.500 69.81 74.00 -4.19 55.45 14.36 PK
5 2486.100 73.48 74.00 -0.52 59.10 14.38 PK
6 2500.000 44.26 74.00 -29.74 29.78 14.48 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No APL54X Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/8
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode Engineer Ling Chen
Polarity Vertical Temperature (°C) 215
Test Condition 802.11ax,Ant0+1,Ch 11,2.452G,BW40M Humidity (%RH) |51.0
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 31.02 54.00 -22.98 17.87 13.15 AV
2 2390.000 33.99 54.00 -20.01 20.29 13.70 AV
13 2442.200 96.25 54.00 42.25 82.18 14.07 AV
4 2483.500 38.72 54.00 -15.28 24.36 14.36 AV
5 2485.400 38.95 54.00 -15.05 24.57 14.38 AV
6 2500.000 32.67 54.00 -21.33 18.19 14.48 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 136 of 212




Report No : 2120060R-E3032110113

6.2.

6.3.

6.4.

DTS Bandwidth

Test Setup

Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested procedure section 8.1 of KDB
558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements. Set RBW =

100KHz, Set the VBW=3xRBW, Sweep Time=Auto, Set Peak Detector.

Limits

The 6 dB bandwidth must be greater than 500 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019
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6.5. Test Result
Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit CDD_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) |63.0
802.11b (ANT 0)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 7650 >500 Pass
06 2437 7150 >500 Pass
11 2462 7700 >500 Pass
Channel 1 (2412MHz)
Agilent Spectrum Analyzer - Swept SA
( RF sS0Q AC SENSEINT] ALIGNAUTO 06:35:43 PMFeb 23, 2021
|[Center Freq 2.412000000 GHz | Avg Type: Log-Pwr macE[zaa5|  Freduency
PNO: Fast (. Trig:Free Run THPE | W] Wk
IFGain:Law — #Atten: 30 dB CETIP NNNN N
Auto Tune
Mkr2 2.408 40 GHz
Ref Offset 0.7 dB
19 gBdiv Ref 20.70 dBm 3.41 dBm
1 A
107 ‘2 3 Py Center Freq
0700 - 2.412000000 GHz
-3.30
13 StartFreq
23 2.387000000 GHz,
-39.3
-49.3
i Stop Freq
2.437000000 GHz
-63.3
Center 2.41200 GHz Span 50.00 MHz] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
I 5C] [ v ] FUNCTION | FUNCTIONWIDTH T -~ [fute Man
1 N 2.412 50 GHz 11.14 dBm
2l N f 2,408 40 GHz 3.41 dBm
3 N f 241605 GHz 4,67 dBm Freq Offset
; 0Hz
6
7
8
9
10
11 3

STATUS
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Channel 6 (2437MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 06:41:57 PMFeh 23, 2021

[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[1 2545 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
o Ofeet 07 di MKkr2 2.433 40 GHZ Auto Tune
10 dBidiv__Ref 20.70 dBm 4.66 dBm
Log A
2
" . 5.50 | CenterFreq
o7m 1 2.437000000 GHz
-3.30
e StartFreq
3 2.412000000 GHz
-39.3 T
493 .
593 Stop Freq
2462000000 GHz
-B9.3
Center 2.43700 GHz Span $0.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
| I S E SR N 5 R Auto Man
N f 2.436 50 GHz 11.50 dBm
N f 2.433 40 GHz 4566 dBm
N f 2.44055 GHz 595 dBm Freq Offset
0 Hz

Y
=[S o oo [~ oy jon | e [pa

~

=
7]
[l

STATUS

Channel 11 (2462MHz)

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 06:51:07 PMFeb 23, 2021

|[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & Frequency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref OffectoT dB Mkr2 2.457 90 GHzZ Auto Tune
10 dBidiv__ Ref 20.70 dBm 3.69 dBm
Log 7
107 ’2 ook c
555 dbr enter Freq
0700 2.462000000 GHz
-3.30
153 StartFreq
293 2.437000000 GHz
-39.3
-49.3
a3 Stop Freq
2.487000000 GHz
-63.3
Center 2.46200 GHz Span 50.00 MHZ] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
| T oo oo Auto Man
1 N f 246100 GHz 11.85 dBm
2 N f 245790 GHz 3.69 dBm
3[ N f 2.46560 GHz 468 dBm Freq Offset
4 0Hz
5
6
7
8
9
10
11 3
< >
MSG STATUS
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Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit CDD_PoE Mode
Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [62.0
802.11b (ANT 1)
Frequency Measurement Level Required Limit
Channel No. Result
(MHZz) (kHz) (kHz)
01 2412 8150 >500 Pass
06 2437 8150 >500 Pass
11 2462 8150 >500 Pass
Channel 1 (2412MHz)
w Keysight Spectrum Analyzer - Swept SA =0 b
5] | RF [s0q ac | [ [ SENSEINT] [ ALIGN AUTO  [01:32:39 AMFeb 24, 2021
[Center Freq 2.412000000 GHz | Avg Type: Log-Pur TcEla3456|  Frequency
PNO: Fast o 1rig: FreeRun TYPE| M Wit
IFGaindLow — #Atten: 30 dB oET|P NNNN N
m = Auto Tune
Mkr2 2.407 90 GHz
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm 2.28 dBm
-og T ]
107 *{Z,U\J‘-JU"L AT i DL1 4 64 dim Center Freq
0700 Tk 4 2.412000000 GHz
830 'J'J\v .,M
-19.3 "\)f “UL“"
I ] StartFreq
9.3 [ -\ 2.387000000 GHz
i i e
59.3 SRS T StopFreq
i 2.437000000 GHz
-63.3
Center 2.41200 GHz Span $0.00 MHZz CF Step
[#Res BW 100 kHz #VBW 300 KHz Sweep #Swp) 4.800 ms (1001 pts) 5.000000 MHz
S 5 o S S S AR N1 I N R S | Man
T T
3[ N f 2.416 05 GHz 454 dBm Freq Offset
: 0Hz
6
7
Scale Type
1 I Lin

MSG

STATUS
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Channel 6 (2437MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [01:38:51 AMFeb 24, 2021
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE| M WMWY
IFGain:Low #Atten: 30 dB DET|P NNNNN
o Offest07 dB Mkr2 2.432 90 GHZ Auto Tune
198y Ref 20.70 dBm 3.21 dBm
i %{MM PR AT b7 so7 o Center Freq
0700 A= L 2.437000000 GHz,
930 N’J\ /N\-l
193 “J)JV M"ln
s startFreq
293 f \m 2.412000000 GHz
99.3 M el
483 SN i,
53 prmendhe] AT N YPI Stop Freq
o 2.462000000 GHz
69.3
Center 2.43700 GHz Span 50.00 MHZz CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ fute Man
1 2.436 50 GHz 10.97 dBm
2 N f 2.432 90 GHz 3.21 dBm
3[ N f 2.441 06 GHz 4.20 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
8 e
MSG STATUS
Channel 11 (2462MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X [ RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [01:48:00 AMFeb 24,2021
[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offect07 dB Mkr2 2.457 90 GHZ Auto Tune
10 dBidiv__Ref 20.70 dBm 3.57 dBm
Log 1 T
07 ‘7\szqu LTI i DL1 5.44 dbm| CenterFreq
0700 2.462000000 GHz
o MM m.%
183
‘“\u\- StartFreq
233 ,J -\ 2.437000000 GHz
k] PYLLE -
aar
493 Ay N
s A Nt StopFreq
- 2.487000000 GHz
-69.3
Center 2.46200 GHz Span 50.00 MHz CF Step
|#Res BW 100 kHz #VBWN 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
-_— fute Man
1 2.463 00 GHz 11.44 dBm
2 N f 2.457 90 GHz 3.57 dBm
3[ N f 2.466 05 GHz 4.95dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
110 Log Lin

=
7]
[l

T

STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit CDD_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H

Temperature (°C) |22.0 Humidity (%RH) |63.0

802.11g (ANT 0)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)

01 2412 15400 >500 Pass
06 2437 16100 >500 Pass
11 2462 15800 >500 Pass

Channel 1 (2412MHz)

Agilent Spectrum Analyzer - Swept SA
T

RF So0Q  AC SENSEIMT) ALIGNAUTD 07:04:42 PMFeb 23, 2021 F
[Center Freq 2.412000000 GHz | Avg Type: Log-Pur TAE[L 2345 6 requency
PHO: Fast (o Trig:Free Run TRE | Wikt
I IFGainiLaw — #Atten: 30 dB oeT|P MR NN
o Orect0T dB MKr2 2.404 40 GHZ Auto Tune
10 dBidiv__Ref 20.70 dBm 1.69 dBm
Log ‘ T
107 '2 ] 3 Center Freq
2.14 dBm)|
0700 2.412000000 GHz,
-9.30
3 StartFreq
233 2387000000 GHz
-38.3
483 —— —
s Stop Freq
! 2.437000000 GHz,
-69.3
Center 2.41200 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
e, T T e A - [ Man
1 N f 241325 GHz 8.14 dBm
2l N f 2.404 40 GHz 1.69 dBm
3[ N f 241980 GHz 1.70 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 3

STATUS
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Channel 6 (2437MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 07:10:00 PMFeh 23, 2021

|[Center Freq 2.437000000 GHz | Avg Type: Log-Pur TRACE[1 3345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
rof Offact 07 dB MKkr2 2.428 80 GHzZ Auto Tune
10 dBidiv_ Ref 20.70 dBm 0.89 dBm
Log ‘ 1
07 .2 i 3 CenterFreq
0700 - ZEY | 2437000000 GHz
-3.30
e StartFreq
23 2.412000000 GHz
-39.3 S
-49.3 p
593 Stop Freq
2462000000 GHz
-B9.3
Center 2.43700 GHz Span $0.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
| I S FE SR N 15 R Auto Man
N f 2438 25 GHz 759 dBm
2l N f 242850 GHz 0.89 dBm
3N f 244490 GHz 132 dBm Freq Offset
: 0 Hz
6
7
g
9
10
11 3
< b3
MSG STATUS

Channel 11 (2462MHz)

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 07:14:54 PMFeb 23, 2021

|[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & Frequency
PNO: Fast (. Trig:Free Run THPE | W] Wk
IFGain:Low 7 ¥atten: 30 dB DETIP MNMNMN N
ot Offest 07 dB Mkr2 2.453 80 GHZ Auto Tune
10 dBidiv__ Ref 20.70 dBm 1.25 dBm
Log ‘ 1
a7 .2 i 3 o Center Freq
0700 | 2.462000000 GHz
-3.30
153 StartFreq
293 2.437000000 GHz
-39.3
483 k= —
a3 Stop Freq
2.487000000 GHz|
-63.3
Center 2.46200 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
I Auto Man
1 N f 246325 GHz 8.05 dBm
2 N f 245380 GHz 1.25 dBm
3[ N f 2,469 60 GHz 1.35 dBm Freq Offset
: 0Hz
6
7
8
9
10
11 2
< >
MSG STATUS
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Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit CDD_PoE Mode
Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [62.0
802.11g (ANT 1)
Frequency Measurement Level Required Limit
Channel No. Result
(MHZz) (kHz) (kHz)
01 2412 15550 >500 Pass
06 2437 15600 >500 Pass
1" 2462 15450 >500 Pass
Channel 1 (2412MHz)
== Keysight Spectrum Analyzer - Swept SA (===
4] | RF [s0e ac | [ [ SENSE:INT| [ ALIGN AUTO  [02:01:34 AMFeb 24, 2021
[Center Freq 2.412000000 GHz . Avg Type: Log-Pur TcE23456|  requency
PNO: Fast [ 1rig: Free Run T;p; A
IFGain:Low #Atten: 30 dB
Auto Tune|
Mkr2 2.404 35 GHz
Ref Offset 0.7 dB
EggBidiv R::f zg.e?o dBm 0.76 dBm
1
n7 2 3 Center Freq
o700 [ AT R S pLi2zdend | 5 412000000 GHz
-9.30 ] 1.
-18.3 Jnlj \"
lwf"ﬁ' Start Freq
23 o g 2.387000000 GHz|
383 e mem
™™
-49.3 et
. e Stop Freq
o 2.437000000 GHz
-69.3
Center 2.41200 GHz Span 50.00 MHZ CF Step
[#Res BW 100 kHz #VBW 300 KHz Sweep (#Swp) 4.300 ms (1001 pts) 5.000000 MHz
o Man
R S 7T L T
3[ N f 2.419 90 GHz 1.76 dBm Freq Offset
‘5 0 Hz
6
g Scale Type
9
110 Log Lin

STATUS
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Channel 6 (2437MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [02:06:50 AMFeb 24, 2021
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE| M WMWY
IFGain:Low #Atten: 30 dB DET|P NMNNN
o Offest07 dB Mkr2 2.429 35 GHZ Auto Tune
10 dBidiv__Ref 20.70 dBm 0.32 dBm
Log 1
o7 ‘2 { 3 Center Freq
070 M L W P ozl |5 437000000 GHz
930 {Jf 1\“"
-18.3 o
StartFreq
=293 J‘Mﬂrﬁ M y
o 2.412000000 GHz
93 T bty b,
453 otV
. Stop Freq
o 2.462000000 GHz
69.3
Center 2.43700 GHz Span 50.00 MHZ] CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ fute Man
1 2.438 26 GHz 7.37 dBm
2 N f 2.429 36 GHz 0.32 dBm
3[ N f 2.444 95 GHz 0.08 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
s oo
MSG STATUS
Channel 11 (2462MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X [ RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [02:11:44 AMFeb 24,2021
[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offect07 dB Mkr2 2.454 15 GHzZ Auto Tune
10 dBidiv__Ref 20.70 dBm 1.58 dBm
Log 1
07 2 3 CenterFreq
o 700 !i TN, O O | ,..H,.JL. A hg 4; DL1 212 dBim 2462000000 GHz
-9.30 { ]\
183
StartFreq
233 v ’M hwﬁ,mw 2.437000000 GHz
k] MWWW WMN\""\'\II.‘ “\"U
433 AM bJ\'\"“““»\n -
a3 Stop Freq
- 2.487000000 GHz
-69.3
Center 2.46200 GHz Span 50.00 MHz CF Step
|#Res BW 100 kHz #VBWN 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ fute Man
1 2.463 25 GHz 8.12 dBm
2 N f 2454 15 GHz 1.58 dBm
3[ N f 2.469 60 GHz 1.47 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
i |
MSG STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 3: Transmit RU Full_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [63.0

IEEE 802.11ax(20M)(ANT 0)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 15950 >500 Pass
06 2437 18300 >500 Pass
11 2462 17500 >500 Pass

Channel 1 (2412MHz)

Agilent Spectrum Analyzer - Swept SA
RF S0Q  AC

ALIGNAUTD 07:20:42 PMFeb 23, 2021

[Center Freq 2.412000000 GHz ] Trg:Free Run Avg Type: Log-Pur 235 5 Frequency
I Igggm':fj\‘u - #Attén: 30 dB CETIF NN NN N
Ref Offset 0.7 dB MKr2 2.403 95 GHZ Auto Tune
10 dBidiv_ Ref 20.70 dBm 0.89 dBm
Log ‘ 3 |
o 2-7 3 Center Freq
. | 1.54 dBm)|

0.700
930

-19.3

-28.3

-38.3

-48.3
9.3

£9.3

2.412000000 GHz

StartFreq
2.387000000 GHz

Stop Freq
2.437000000 GHz,

Center 2.41200 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
[MkRIMODE] TRCfSCLl < [ v ] _FUNCTION [ FUNCTIONWID FOCTIo Ve Tl Man
1/ N [1]Ff 241326 GHz 7.54 dBm
N f 2.403 95 GHz 0.89 dBm
3| N f 241990 GHz 1.07 dBm Freq Offset
4 0Hz
5
6
7
8
9
10
11 v
< >
MSG STATUS
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Channel 6 (2437MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 07:31:20 PMFeh 23, 2021
Frequency

ICenter Freq 2.437000000 GHz ) Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P M NN T
o Ofeet 07 di Mkr2 2.427 85 GHZ Auto Tune
10 dBidiv__ Ref 20.70 dBm -1.03 dBm
Log 1
oy .2 \ 3 CenterFreq
0700 y oe24nd | 2 437000000 GHz
-3.30
e StartFreq
23 2.412000000 GHz
-39.3
-49.3
593 Stop Freq
2.462000000 GHz|
-B9.3
Center 2.43700 GHz Span $0.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
I Auto Man
N f 244195 GHz 6.62 dBm
N f 2,427 85 GHz -1.03 dBm
N f 2.446 15 GHz 0.21 dBm Freq Offset
0 Hz

Y
=[S o oo [~ oy jon | e [pa

STATUS

Channel 11 (2462MHz)

Agilent Spectrum Analyzer - Swept SA

SEMSEINT] ALIGN SUTO 07:37:31 PMFeb 23, 2021

() RF S0Q  AC
[Center Freq 2.462000000 GHz | Avg Type: Log-Pur FACEZ3456 Frequency
PNO: Fast 50 Trig: Free Run TYPE |V Wbtk
I IFGain:Low #Atten: 30 dB DETIP MNHNN N
o Ofest07 B Mkr2 2.452 80 GHzZ Auto Tune
10 dBrdiv__ Ref 20.70 dBm 0.17 dBm
Log 1
ny .2 I 3 Center Freq|
0700 10| 2.462000000 GHz
-9.30
el StartFreq||
283 2437000000 GHz
-39.3
-49.3
a3 Stop Freq||
2.487000000 GHz|
-63.3
Center 2.46200 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
l [ v | Ffocow [ foncio C Auto Man
N f 2.463 26 GHz 7.05 dBm
N f 2.452 80 GHz 0.17 dBm
N f 2.470 30 GHz 0.36 dBm Freq Offset
0 Hz|

==
= O €0 OO [~ [ (€ P () (D=

-~

STATUS
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Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 3: Transmit RU Full_PoE Mode
Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [62.0
IEEE 802.11ax(20M)(ANT 1)
Frequency Measurement Level Required Limit
Channel No. Result
(MHZz) (kHz) (kHz)
01 2412 17150 >500 Pass
06 2437 18550 >500 Pass
1" 2462 17850 >500 Pass
Channel 1 (2412MHz)
== Keysight Spectrum Analyzer - Swept SA (===
4] | RF [s0e ac | [ [ SENSE:INT| [ ALIGN AUTO  [02:17:32 AMFeb 24, 2021
[Center Freq 2.412000000 GHz . Avg Type: Log-Pur TcEl23456|  Frequency
PNO: Fast 50 Trig: Free Run TvRE ’;‘ NMNNN
IFGain:Low #Atten: 30 dB DET
Auto Tune
Mkr2 2.404 00 GHz
Ref Offset 0.7 dB
10 dBiaiv Ref 20.70 dBm 0.68 dBm
1
w7 2 3 CenterFreq
0700 st flwh s | 5 412000000 GHz
-9.30 /’v N
193 A I,
,r"ﬂ ”“vk% Start Freq
233 [ g 2.387000000 GHz
393 W et W%w
-49.3
. Stop Freq
o 2.437000000 GHz
-69.3
Center 2.41200 GHz Span 50.00 MHZ CF Step
[#Res BW 100 kHz #VBW 300 KHz Sweep (#Swp) 4.300 ms (1001 pts) 5.000000 MHz
o Man
fiH e danes L
3[ N f 2.421 16 GHz 0.84 dBm Freq Offset
‘5 0 Hz
6
; Scale Type
9
110 Log Lin

STATUS
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Channel 6 (2437MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [02:28:10 AMFeb 24, 2021
[Center Freq 2.437000000 GHz \ Avg Type: Log-Pwr mcElTz3456|  Frequency
PNO: Fast 50 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB oer|P NNNNN
o Offect0T dB Mkr2 2.427 65 GHzZ Auto Tune
19gici _Ref 20.70 dBm -0.15 dBm
1
0.7 .2 CenterFreq
0700 erebasdlld, sl ouiozaend | 2 437000000 GHz
9,30 r_ \]
123 J,w" ‘n..% StartFreq
83 Aw,f g 2.412000000 GHz
393 M WJM
49.3 [t
3 Stop Freq
- 2.462000000 GHz,
693
Center 2.43700 GHz Span 50.00 MHZz CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ fute Man
1 2.438 25 GHz 6.22 dBm
2 N f 2.427 65 GHz 0.15 dBm
3[ N f 2.446 20 GHz 0.03 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L. Li
11 _ |reg Lin
MSG STATUS
Channel 11 (2462MHz)
' Keysight Spectrum Analyzer - Swept SA (===
] | RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO [02:34:21 AMFeb 24,2021
[Center Freq 2.462000000 GHz \ Avg Type: Log-Pwr el 73456|  Frequency
PNO: Fast 5 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB per|P NNNNN
ot Offeet 07 dB MKkr2 2.452 66 GHZ Auto Tune
10 dBidiv__ Ref 20.70 dBm -0.12 dBm
Log
1
107 .2 3 CenterFreq
0700 ehielldotecbodlln, N oiosaand | 5 462000000 GHz
-9.30 ( N\lk
13 J’_,/‘rr H‘m StartFreq
83 e o 2.437000000 GHz|
383 | 'W‘MM e
-43.3 M
. Stop Freq
’ 2.487000000 GHz|
-69.3
Center 2.46200 GHz Span 50.00 MHZ CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
-_ fute Man
1 2.463 25 GHz 6.98 dBm
2 N f 2.452 65 GHz 0.12 dBm
3[ N f 2.470 60 GHz 0.76 dBm Freq Offset
4 0 Hz
5 =
6
7
8 Scale Type
9
s Jls
MSG STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 3: Transmit RU Full_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [62.0

IEEE 802.11ax(40M)(ANT 0)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
03 2422 37800 >500 Pass
06 2437 37600 >500 Pass
09 2452 38000 >500 Pass

Channel 3 (2422MHz)

Agilent Spectrum Analyzer - Swept SA

( RF So0Q  AC SENSEIMT) ALIGNAUTD 10:14:43 &AM Feb 24, 2021 F
[Center Freq 2.422000000 GHz | Avg Type: Log-Pur TeCE[[3345 6 requency
PNO: Fast 50 Trig: Free Run TYPE IV Wbty
I IFGain:Low #Atten: 30 dB CETIF NN NN N
o Orect0T dB MKr2 2.403 2 GHZ Auto Tune
19 gBiay_Ref 20.70 dBm -4.82 dBm
0.7 Center Freq
0700 .2 3 2.422000000 GHz
-4 .50 By "
-9.30
-19.3
StartFreq
233 2.372000000 GHz
-38.3
-49.3 ——
04 Stop Freq
2.472000000 GHz
-69.3
Center 2.42200 GHz Span 100.0 MHZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
[ERMope[TRcfScll x ] v [ _FUNCTION [ FUNCTIONWID BT - [ Man
10N |1]Ff 2.4332 GHz 1.50 dBm
N f 2.403 2 GHz 4.62 dBm
3[ N f 2.4410 GHz 4.89 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v
< >
MSG STATUS
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Channel 6 (2437MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 10:19:21 AM Feb 24, 2021

|[Center Freq 2.437000000 GHz | Avg Type: Log-Pur TRACE[1 3345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
o Ofeet 07 di Mkr2 2.418 3 GHZ Auto Tune
198y Ref 20.70 dBm -4.32 dBm
07 1 Center Freq
2 B
0,700 ¢ swam] | 2437000000 GHz
-3.30
e StartFreq
23 2387000000 GHz
-39.3
-49.3 -
593 Stop Freq
2.487000000 GHz,
-B9.3
Center 2.43700 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz|
| A 1 futo Man
N f 2.4482 GHz 2.14 dBm
N f 24183 GHz 4.32 dBm
N f 2.455 9 GHz 4.41 dBm Freq Offset
0 Hz

NN
=[cle|o o o e

~

=
7]
[l

STATUS

Channel 9 (2452MHz)

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 10:23:43 AM Feb 24, 2021

|[Center Freq 2.452000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & Frequency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DETIP MNMNMN N
ot Offest 07 dB Mkr2 2.433 0 GHzZ Auto Tune
EggBidiv Ref 20.70 dBm -5.26 dBm
107 5 1 A Center Freq
0700 ) —=a4| 2452000000 GHz
-3.30
153 StartFreq
293 2.402000000 GHz
-39.3
-49.3
a3 Stop Freq
2502000000 GHz
-63.3
Center 2.45200 GHz Span 100.0 MHZ] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz|
| T oo oo Auto Man
1 N f 2.448 2 GHz 1,62 dBm
N f 2.4330 GHz 5.26 dBm
3[ N f 2.4710 GHz -4.69 dBm Freq Offset
4 0Hz
5
6
7
8
9
10
11 3
< >

=
7]
[l

STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 3: Transmit RU Full_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [62.0

IEEE 802.11ax(40M)(ANT 1)

Frequency Measurement Level Required Limit
Channel No. Result
(MHZz) (kHz) (kHz)
03 2422 38000 >500 Pass
06 2437 37800 >500 Pass
09 2452 37900 >500 Pass
Channel 3 (2422MHz)
= Keysight Spectrum Analyzer - Swept SA (===
4] | RF [s0e ac | [ [ SENSE:INT| [ ALIGN AUTO  [05:11:37 PMFeb 24, 2021
[Center Freq 2.422000000 GHz | Avg Type: Log-Pur TcEl23456|  Frequency
PNO: Fast . Trig: FreeRun TYPEIM
IFGainiLow  #Atten: 30 dB DET|P NNNNN
Ref Offset 0.7 dB Mkr2 2.403 1 GHz AutoTune
EggBidiv Ref 20.70 dBm -6.13 dBm
107 i Center Freq
0,700 ’.24% Tl R 3 e | 2422000000 GHz
830 J \{
193 i Start Freq
23 2.372000000 GHz|
393 Wﬂ; M" L e
453 li‘Lnlu“M W
— opFreq
s g StopF
o 2.472000000 GHz,
-69.3
Center 2.42200 GHz Span 100.0 MHZ CF Step
[#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
o Man
i atres
3[ N f 5441 1GHs S5odBm Freq Offset
‘5 0 Hz
6
7
8 Scale Type
9
e ot

STATUS
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Channel 6 (2437MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [05:16:13 PMFeb 24, 2021
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE| M WMWY
IFGain:Low #Atten: 30 dB DET|P NNNNN
o Offest07 dB MKr2 2.418 3 GHzZ Auto Tune
198y Ref 20.70 dBm -5.17 dBm
o7 ) O‘- Center Freq
3
0700 & T S . S| | 2497000000 GHz
EE ! I
123 i Start Freq
293 J” \ 2.387000000 GHz
8 IRy ]
03| et rhdaLanndy, | —
. Stop Freq
o 2.487000000 GHz
69.3
Center 2.43700 GHz Span 100.0 MHZz CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
Aut M
-_— S n
1 2.432 0 GHz 1.26 dBm
2 N f 2.418 3 GHz 5.17 dBm
3[ N f 2.456 1 GHz 6.26 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L. Li
11 | i =n
< B
MSG STATUS
Channel 9 (2452MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X [ RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO 05:20:35 PMFeb 24,2021
[Center Freq 2.452000000 GHz Avg Type: Log-Pwr TacE[l2345g|  Freauency
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offect07 dB MKr2 2.433 1 GHzZ Auto Tune
19 gBidiv_Ref 20.70 dBm -4.99 dBm
a7 > + Center Freq
0700 ‘o I L ———==1| 2452000000 GHz
830 '1‘
123 ¥ StartFreq
293 b
2.402000000 GHz
-38.3 A J"J.-.“Juf H“"\" i
493 W"W
a3 "“*w,.w. Stop Freq
’ 2502000000 GHz|
-69.3
Center 2.45200 GHz Span 100.0 MHz CF Step
|#Res BW 100 kHz #VBWN 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
-_— fute Man
1 2.455 7 GHz 1.44 dBm
2 N f 2.433 1 GHz -4.99 dBm
3[ N f 24710GHz 5.00 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
2 oo i

=
7]
[l

T
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/12~2021/03/18 Test Site SR12-H
Temperature (°C) |23.0 Humidity (%RH) [65.0

IEEE 802.11ax(20M)(ANT 0)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 18950 >500 Pass
06 2437 19050 >500 Pass
11 2462 19050 >500 Pass

Channel 1 (2412MHz)

Agilent Spectrum Analyzer - Swept SA

RF 0@ AC

ALIGNAUTO 03 16:39 PM Mar 12, 2021

[Center Freq 2.412000000 GHz | Avg Type: Log-Puwr TRACE[1 23456 Frequency
PNO: Fast Trig:Free Run TYPE |1 Wi
I IFGain:Low #Atten: 30 dB pET|F MNN NN
Ref Offset 0.7 dB Mkr2 2.402 50 GHz Auto Tune
E%gBidiv Ref 20.70 dBm -3.85 dBm
o ! B CenterFreq||

0.700

e

930

2.412000000 GHz|

-19.3

283

-49.3

393 e

StartFreq||
2.387000000 GHz

-59.3

£9.3

Stop Freq||
2.437000000 GHz

Center 2.41200 GHz Span 50.00 MHz| CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 4.800 ms (1001 pts) 5000000 MHz|
| s O S B2 T R FoCTo v Tl Man

10 N f 2419565 GHz 3.91 dBm
2 N f 2.402 80 GHz -3.85 dBm
3| N f 2421 45 GHz -2.21 dBm Freq Offset
4 0Hz
5
[
7
8
9
10
11 v

-~

=
@
o
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Agilent Spectrum Analyzer - Swept SA

Channel 6 (2437MHz)

Channel 11 (2462MHz)

( RF S50Q SENSE!INT ALIGNAUTO 03:44:58 PM Mar 12, 2021
|[Center Freq 2.462000000 GHz Avg Type: Log-Pur TRACE[12345 & Frequency
PNO: Fast 50 Trig: Free Run TYPE |l Wikt
IFGain:Low #Atten: 30 dB DET|F MN NN N
ot Offect 07 dB MKr2 2.452 45 GHZ Auto Tune
1998y Ref 20.70 dBm -7.48 dBm
o7 1 CenterFreq||
B
0700 P2 S | 2462000000 GHz
-3.30 ‘
e StartFreq||
3 2.437000000 GHz
-39.3
-49.3
a3 Stop Freq||
2.487000000 GHz
-63.3
Center 2.46200 GHz Span 50.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
|z o [ e o : Auto Man
1 N f 2.456 70 GHz 0.58 dBm
2l N f 2.452 45 GHz 7.48 dBm
3[ N f 2.47150 GHz 6.96 dBm Freq Offset
: 0 Hz|
6
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Report No : 2120060R-E3032110113

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/12~2021/03/18 Test Site SR12-H
Temperature (°C) |23.0 Humidity (%RH) [65.0

IEEE 802.11ax(20M)(ANT 1)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2412 19000 >500 Pass
06 2437 19050 >500 Pass
11 2462 19050 >500 Pass

Channel 1 (2412MHz)

Agilent Spectrum Analyzer - Swept SA

() RF SO0Q  AC SENSE!INT ALIGNAUTO 031746 PMMar12,2021 [
[Center Freq 2.412000000 GHz | Avg Type: Log-Pwr TAEM 23456 Frequency
PHO: Fast o0 Trig: Free Run THPE (] Wi
I IFGain:Low #Atten: 30 dB DET|P MNN NN
Rof Offast 0.7 dB Mkr2 2.402 50 GHZ Auto Tune
E%ngdiv Ref 20.70 dBm -3.15 dBm
107 2 1 7 CenterFreq||
0700 ! — 2.412000000 GHz
-9.30
-19.3
StartFreq||
23 2.387000000 GHz
-39.3
-48.3
533 StOp Freq 1

£9.3

2.437000000 GHz|

Center 241200 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 4.800 ms (1001 pts) 5.000000 MHz
| A O I I T~ |- Man
11 N f 2419 50 GHz 4.05 dBm
2 N f 2.402 50 GHz -3.15 dBm
3| N f 2.421 80 GHz -3.03 dBm Freq Offset
4 0Hz
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8
9
10
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Report No : 2120060R-E3032110113

Channel 6 (2437MHz)

Channel 11 (2462MHz)

Agilent Spectrum Analyzer - Swept SA

! RF S0Q  AC SENSEIMT) ALIGH AUTOD 03:46:21 PM Mar 12, 2021
[Center Freq 2.462000000 GHz | Avg Type: LogPwr TuEl ogase |  reduency
PNO: Fast 50 Trig: Free Run TYPE |V Wbtk
I IFGain:Low #Atten: 30 dB DETIP MNHNN N
o Oeet 07 a8 Mkr2 2.452 45 GHzZ Auto Tune
19gBiaiy__Ref 2070 dBm -7.03 dBm
107 + Center Freq|
0.700 PZ — 1| 2462000000 GHz
-9.30 |
o3 StartFreq||
293 2.437000000 GHz|
39.3 bt --
-49.3
53 Stop Freq||
2.487000000 GHz
-63.3
Center 2.46200 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
I MODE] T o = ] v ] FUNCTION FUNCTIO I FLUNC T~ Auto Man
1] N f 2.468 50 GHz 0.89 dBm
2 N f 2.462 45 GHz 7.03 dBm
3[ N f 2.47150 GHz £.36 dBm Freq Offset
4
5 0Hz
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Report No : 2120060R-E3032110113

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/12 Test Site SR12-H
Temperature (°C) |23.0 Humidity (%RH) [65.0

IEEE 802.11ax(40M)(ANT 0)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
03 2422 38200 >500 Pass
06 2437 38200 >500 Pass
09 2452 38100 >500 Pass

Channel 3 (2422MHz)

Agilent Spectrum Analyzer - Swept SA
z RF S0 AC SEMSE:IMNT ALIGMAUTO O4:16:34 PM Mar 12, 2021

|Center Freq 2.422000000 GHz | Avg Type: Log-Pwr TRACE[[2345 6 Frequency

PNO: Fast (50 Trig: Free Run TYPE | b kbt
IFGain:Low #Atten: 30 dB pET|P NN KN N

Ref Offeot0.7 dB Mkr2 2.402 9 GHZ] Auto Tune
EggB.fdiv Ref 20.70 dBm -10.51 dBm

10.7 1 Center Freq|

o 700 5 5 2.422000000 GHz

-9.30 D - -5.15 b

-19.3

=293

2383

-49.3

593

£9.3

StartFreq
2.372000000 GHz|

Stop Freq
2.472000000 GHz

~
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STATUS

Center 2.42200 GHz Span 100.0 MHz] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 9.600 ms (1001 pts) 10.000000 MHz,
|—-_ FUNCTION WIDTH G - [Rute Man

1] N f 2.4314 GHz 215 dBm
2] N f 2.402 9 GHz -10.51 dBm
3[ N f 24411 GHz -10.556 dBm Freq Offset
4 0Hz
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Report No : 2120060R-E3032110113

Agilent Spectrum Analyzer - Swept SA

Channel 6 (2437MHz)

ALIGNAUTO 04:25:46 PM Mar 12, 2021

enter Freq 2.437000000 GHz \ Avg Type: Log-Pwr macE[iz 345 | Freduency
PHO: Fast 50 Trig:Free Run THPE |1V Wittt
I IFGain:Low #Atten: 30 dB pET|F MNN NN
o Offest07 dB MKr2 2.417 9 GHZ Auto Tune
19 dBidiv Ref 20.70 dBm -10.78 dBm
o7 i Center Freq||
0700 5 o 2.437000000 GHz
BT ‘ -8.35 dBbimy
s | StartFreq||
23 2.387000000 GHz
-39.3
423 =
593 Stop Freq(]
! 2.487000000 GHz
-69.3
Center 2.43700 GHz Span 100.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 KHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
| S A N I futo Man
N f 24457 GHz -2.35 dBm
N f 24179 GHz 1078 dBm
N f 2.456 1 GHz 1130 dBm Freq Offset
0 Hz|

Y
= (O [ OO [~ Oy O | (L (RS
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Agilent Spectrum Analyzer - Swept SA

Channel 9 (2452MHz)

RF S0G  AC

SEMSEINT] ALIGN SUTO 04:36:20 PM Mar 12, 2021

[Center Freq 2.452000000 GHz | Avg Type: Log-Pur FACEZ3456 Frequency
PNO: Fast 50 Trig: Free Run TYPE |V Wbtk
I IFGain:Low #Atten: 30 dB DETIP MNHNN N
o Ofest07 B MKr2 2.432 9 GHZ] Auto Tune
19dBidiv_Ref 20.70 dBm -10.19 dBm
ny i Center Freq|
0.700 2 B 2.452000000 GHz
CE ‘ = S |
el StartFreq||
283 2.402000000 GHz
-39.3
Richc] L B
a3 Stop Freq||
2502000000 GHz
-63.3
Center 2.45200 GHz Span 100.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
I ————— —— ———— T fute Man
N f 2.460 8 GHz -1.46 dBm
N f 2.432 9 GHz -10.19 dBm
N f 2.4710GHz 752 dBm Freq Offset
0Hz
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Report No : 2120060R-E3032110113

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/12 Test Site SR12-H
Temperature (°C) |23.0 Humidity (%RH) [65.0

IEEE 802.11ax(40M)(ANT 1)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
03 2422 38100 >500 Pass
06 2437 38200 >500 Pass
09 2452 38200 >500 Pass

Channel 3 (2422MHz)

Agilent Spectrum Analyzer - Swept SA
T

ALIGNAUTO 04:17:49 M Mar 12, 2021

Frequency

[Center Freq 2.422000000 GHz | Avg Type: Log-Pwr e[t 0550
PHO: Fast (] Trig:Free Run TR [
I IFGain:Low #Atten: 30 dB DET|P MNN NN
Ref Offset 0.7 d8 MKkr2 2.402 9 GHzZ Auto Tune
E%SBMW Ref 20.70 dBm -10.02 dBm
o Center Freq||

0.700

-6.72 dBmy

930

-19.3 ‘

=293

-39.3

-48.3
883

£9.3

2.422000000 GHz|

StartFreq
2.372000000 GHz|

Stop Freq
2.472000000 GHz

STATUS

Center 2.42200 GHz Span 100.0 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 9.600 ms (1001 pts) 10.000000 MHz|
| s S S N1 BT T 1 IR~ [ Man
11 N f 24308 GHz 0.72 dBm
2 N f 2.4029 GHz -10.02 dBm
3| N f 2.4410 GHz £.78 dBm Freq Offset
4 0Hz
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